SaMASZ Sp. z o.0. tel. (+48) (85) 664 70 31

® ul. Trawiasta 1 fax (+48) (85) 664 70 41
5 M s 16-060 Zabtudéw e-mail: samasz@samasz.pl
/ Polska www.samasz.pl

Katalog cze$ci / Spare parts list

ZGRABIARKA DWUKARUZELOWA SZEREGOWA / 2-ROTOR ROTARY RAKES
DUO 740 - 7,40 m / 24' 3" (0315)

Nr seryjny / Serial no. K0315PLENO001

2023.02.06
Wersja / Edition: 1




0315.00.00.001 2

//5BMA52® DUO 740 Tab. 1

14 Opcja/Option
15 Opcja/Option
%
74
3 /

\‘
N
% «
>k
N R3
3

e /\\\

g \
$ \:;4’4': — |
I i RN g ““
/ i \\ ) '
- ] » 4

7

K0315PLEN001 - 2023-02-06 - DUO 740



K0315PLENO001 - 2023-02-06 - DUO 740

//SaMASZ® 0315.00.00.001

DUO 740

Tab. 1

Lp. Numer czgsci Nazwa czesci Description |Ios’é_ Uwagi
Item Part No. Quantity Notes

1 0304.07.04.006 Tablica tréjkatna - pojazdy wolnobiezne kpl. SMV emblem 1 Opcja/Option

2 0306.07.00.000 Koto podporowe tylne Support wheel - rear 1

3 0315.01.00.001 Rama nosna przednia Main frame front 1

4 0315.02.00.000 Rama nosna tylna Main frame rear 1

5 0315.03.00.000 Zespot roboczy przedni Working unit front 1

6 0315.05.00.000 Wozek jezdny Wheel unit 2

7 0315.06.00.000 Dyszel Drawbar 1

8 0315.08.00.000 Koto podporowe przednie Support wheel - front 1

9 0315.09.00.000 Zespot roboczy tylny Working unit rear 1

10 0315.15.00.000 Wozek jezdny blizniaki Wheel unit 2 Opcja/Option
11 MIEW-DUO-740 Wigzka elektryczna (0315.10.00.000) Electric harness 1

12 MIEW-DUO-741 Wigzka elektryczna USA (0315.11.00.000) Electric harness 1 Opcja/Option
13 MIWB-130-000 Wat B&P - 8G7R130CEWR7001 PTO shaft B&P - 8G7R130CEWR7001 1

14 MIWB-130-002 Wat B&P - 8G7R130CEWR6001 PTO shaft B&P - 8G7R130CEWR6001 1 Opcja/Option
15 MIWB-130-004 Wat B&P - 8G7R130U2WR7001 PTO shaft B&P - 8G7R130U2WR7001 1 Opcja/Option




7 SaMASZ

0306.07.00.000
Koto podporowe tylne
Support wheel - rear

Tab. 2

K0315PLEN001 - 2023-02-06 - DUO 740



K0315PLENO001 - 2023-02-06 - DUO 740

7/ SaMASZ’

0306.07.00.000
Koto podporowe tylne
Support wheel - rear

Tab. 2

Lp. Numer czgsci Nazwa czesci Description |Ios’é_ Uwagi
Item Part No. Quantity Notes
1 0306.05.10.000 Ostona piasty kota Hub guard 2
2 0306.07.01.000 Uchwyt kota Wheel holder 1
3 0306.07.03.000 Stopa Wheel support 1
4 0306.07.04.000 Obejma uchwytu Clamp bracket 1
5 0306.08.02.000 Widelec Fork 1
6 0306.08.03.000 0$ kota Wheel axle 1
7 0306.08.05.000 Tuleja dystansowa Distance bush 1
8 0306.08.09.000 Podktadka Washer 1
9 0306.08.10.000 Ostona kota Wheel cover 1
10 MIEK-075-000 0dblask okragty pomaran. samoprzylepny Orange reflector, round (bolted) 4
11 MIGK-000-009 Koto jezdne kpl. 18,5x8,5-8 Wheel set 18,5x8,5-8 (215x65-8TT) 85A8 T510 1
12 MITS-000-016 Tuleja Slizgowa 40x44x40x55 PRMF Sliding bush 40x 44x 40x 55 PRMF 2
13 MITZ-050-050 Zaslepka plastik kw. 50x50x3-5 - 199274 Plastic plug sq. 50x50x3 1
14 MZIN-000-008 Nitonakretka - M8 @11 - L=19 oc. Rivet nut - M8 @11 - L=19 z. 1
15 MZIS-000-001 Smarowniczka M 8x1 Straight grease nipple M 8x1 (DIN 71412 A) 1
16 MZKR-000-001 Raczka druciana 75x70 (1006.07.09.000) Wire handle 1
17 MZNN-030-002 Nakretka M30 kl. 8 oc. koronowa niska (DIN 937) |Castle Nut M30 cl. 8 (DIN 937) 1
18 MZNS-012-004 Nakretka M12 kl. 8 oc. samozab. (DIN 985) Nut M12 cl. 8 z. self-lock. (DIN 985) 4
19 MZPP-006-001 Podktadka @ 6 oc. (DIN 125) Washer @6 z. (DIN 125) 3
20 MZPP-008-002 Podktadka @ 8 oc. (DIN 125) Washer @8 z. (DIN 125) 1
21 MZPP-012-002 Podktadka @12 oc. (DIN 125) Washer @12 z. (DIN 125) 8
22 MZPP-031-001 Podktadka 331 oc. (DIN 125) Washer (131 z. (DIN 125) 1
23 MZSZ-006-001 Sruba M 6x 12 kl. 8.8 oc. (DIN 933) Bolt M 6x 12 cl. 8.8 z. (DIN 933) 3
24 MZSZ-008-006 Sruba M 8x 35 KI. 8.8 oc. (DIN 933) Bolt M 8x 35 cl. 8.8 z. (DIN 933) 1
25 MZSZ-012-006 Sruba M12x 60 kl. 8.8 oc. (DIN 933) Bolt M12x 60 kl. 8.8 z. (DIN 933) 4
26 MZSZ-016-001 Sruba M16x 35 kl. 8.8 oc. (DIN 933) Bolt M16x 35 cl. 8.8 z. (DIN 933) 1
27 MZZZ-006-002 Zawleczka 6,3x70 oc. Cotter pin 6,3x70 z. 1




7 SaMASZ'

0315.01.00.001
Rama no$na przednia
Main frame front

Tab.

KO0315PLENOO1 - 2023-02-06 - DUO 740



K0315PLEN001 - 2023-02-06 - DUO 740

0315.01.00.001

//5BMASZ® Rama nos$na przednia

Main frame front

Tab. 3

Lp. Numer czgsci Nazwa czesci Description |Ios’é_ Uwagi
Item Part No. Quantity Notes
1 00S0.25.00.070 Sworzer 325 (S0.25.00.070) Pin @25 (S0.25.00.070) 2
2 00S0.25.00.100 Sworzen @25 (50.25.00.100) Pin #25 (50.25.00.100) 1
3 00S0.25.00.160 Sworzen #25 (80.25.00.160) Pin @25 (S0.25.00.160) 1
4 00S0.28.35.110 Sworzeri #28/35 (S0.28.35.110) Pin 328/35 (S0.28.35.110) 2
5 00S0.30.00.140 Sworzen @30 (50.30.00.140) Pin #30 (50.30.00.140) 2
6 00S0.35.00.224 Sworzer #35 (S0.35.00.224) Pin @35 (S0.35.00.224) 2
7 0105.01.10.000 Sworzen zatrzasku Lock pin 1
8 0306.01.02.002 Dyszel Drawbar 1
9 0306.01.04.000 Ciegno regulacji Regulation frame 1
10 0306.01.12.000 Sworzen dyszla Pin 1
11 0306.01.14.000 Sworzen regulacji Pin 1
12 0306.01.15.000 Tuleja dystansowa Distance bush 1
13 0306.01.17.000 Pokretto Knob 1
14 0306.01.18.000 Podkfadka slizgowa Sliding washer 2
15 0306.01.19.000 Uchwyt watka Shaft's holder 1
16 0306.01.21.000 Mocowanie stopy podporowej Support leg mount 1
17 0306.01.22.000 Stopa podporowa Support leg 1
18 0306.01.23.000 Sruba stopy podporowej Bolt 1
19 0306.01.24.000 Pokretto Knob 1
20 0306.01.25.000 Podkiadka nylon 18x40x3 Washer, nylon 18x50x3 2
21 0306.01.26.000 Tuleja poliamid 50x33.7 Bushing 50x33.7 2
22 0306.01.27.000 Mocowanie brezentu Curtain’'s mounting 1
23 0306.01.28.000 Ostona brezentowa Curtain 1
24 0306.01.41.001 Przegub zaczepu Joint 1
25 0306.01.42.001 Ciegno Tie rod 1
26 0306.01.48.001 Sworzen ciegna Pin 1
27 0306.01.50.001 Zaczep Hitch 1
28 0306.01.51.001 Ucho zaczepu Hitch ear 2
29 0306.01.52.001 Ucho ciegna Tie rod ear 1
30 0306.01.53.003 Blokada sprezyny brezentu Spring lock 1
31 0308.06.07.001 Dzwignia dociskowa Handle 2
32 0308.06.08.001 Kontra Lock washer 2
33 0315.01.01.000 Rama spawana Frame welded 1
34 0315.01.02.000 Tuleja centrujaca Bushing 1
35 0315.01.03.000 Ramie wysuwane Movable arm 1
36 0315.01.07.000 Wspornik ostony prawy Guards' bracket right 1
37 0315.01.08.000 Wspornik ostony lewy Guards' bracket left 1
38 0315.01.09.000 Ostona Safety guard 2
39 0315.01.12.000 [Adapter UCF UCF adapter 1
40 0315.01.13.000 Pokrywa Cover 1
41 0315.01.14.000 Podkadka centrujca Washer 1
42 0315.01.15.000 Ostona przewodéw IlI Cords' cover Il 1
43 0315.01.17.000 Mocowanie ostony Cover's mounting 1
44 0315.01.19.000 Wieszak Holder 1
45 0315.01.23.000 Pokrywa | Cover | 1
46 0315.01.25.000 Mocowanie brezentu Swath former mounting 1
47 0315.01.26.000 Prowadnica ostony P Swath former slide right 1
48 0315.01.27.000 Prowadnica brezentu Curtain's slide 1
49 0315.01.28.000 Prowadnica ostony L Swath former slide left 1
50 0315.01.29.000 Blokada przektadni Gearbox lock 1
51 0315.01.31.000 Podktadka ucha Plate 1
52 0315.01.32.000 Widetki blokady gwiazdy Block forks 1
53 0315.01.34.001 Mocowanie odblasku Reflector attachment 1
54 0316.01.07.000 Zaslepka Cover plate 1
55 0316.06.08.000 Uchwyt sprezyny przewodéw Spring holder 1
56 0327.03.20.001 Uchwyt stopy podporowej Support leg holder 1
57 0327.03.21.001 Podktadka dyst.stopy podporowej Washer 1
58 MIEK-000-001 Gniazdo 7 - biegunowe Plug 7-pin 1
59 MIEK-000-100 Gniazdo 3-pin Socket 3-pin 1
60 MIEK-000-102 Gniazdo Kennfixx Socket Kennfixx 3
61 MIEK-075-000 0dblask okragty pomaran. samoprzylepny Orange reflector, round (bolted) 2
62 MIEK-100-002 Odblask prostokatny biaty samoprzylepny White reflection, square (selfadhesive) 2
126x34
63 MIES-AR1-004 Pulpit do zgrabiarki DUO (ARDUQ) Control panel DUO (ARDUQ) 1
64 MIGA-040-018 [Amortyzator gumowo-metalowy 40x18 typ D Rubber-metal damper 40x18 type D 1




7 SaMASZ'

0315.01.00.001
Rama nosna przednia
Main frame front

Tab. 3

KO0315PLENOO1 - 2023-02-06 - DUO 740



K0315PLEN001 - 2023-02-06 - DUO 740

0315.01.00.001

//5BMASZ® Rama nos$na przednia

Main frame front

Tab. 3

Lp. Numer czgsci Nazwa czesci Description |Ios’é_ Uwagi
Item Part No. Quantity Notes
65 MIGA-080-000 IAmortyzator gumowo-metalowy 80x25 typ K Rubber-metal damper 80x25 type K 2
66 MIHB-018-002 Obejma rury 18 Blaszka Gérna DP-A2/CRVIF Tube clamp 18 - upper 4
67 MIHC-028-100 Sitownik 50x28x100 (0306.01.05.000) Hydraulic cylinder 50x28x100 (0306.01.05.000) 1
68 MIHK-000-008 Ztaczka M14x1,5 - 3/8" Straight connector M14x1.5 - 3/8" 4
69 MIHK-014-001 Ztaczka M14x1,5 - 1/2" korpus Reduction, compression M14x1,5 - 1/2" 3
70 MIHO-015-003 Obejma rury 15 Plast. RAPR-215 [Tube clamp 18 - down 1
71 MIHO-018-002 Obejma rury 18 Plast. RAPB-218 Tube clamp 18 3
72 MIHP-014-014 Przytaczka nastawna M14x1,5 - M14x1,5 L=40  [Straight connector M14x1,5-M14x1,5 L=40 3
73 MIHP-022-010 Kennfixx M22x1/2" BG3 Czerwony + Kennfixx M22x1/2" BG3 Red + 1
74 MIHP-022-011 Kennfixx M22x1/2" BG3 Czerwony - Kennfixx M22x1/2" BG3 Red - 1
75 MIHP-022-012 Kennfixx M22x1/2" BG3 Niebieski + Kennfixx M22x1/2" BG3 Blue + 1
76 MIHP-050-001 Przew6d M14x1,5 L= 500 A-A Cord M14x1,5 L= 500 A-A 1
77 MIHP-170-001 Przewéd M14x1,5 L= 1700 A-O Cord M14x1,5 L= 1700 A-O 1
78 MIHP-300-002 Przewdd M14x1,5 L= 3000 A-A Cord M14x1,5 L= 3000 A-A 1
79 MIHP-700-001 Przew6d M14x1,5 L= 7000 A-A Cord M14x1,5 L= 7000 A-A 2
80 MIHP-900-090 Przewéd M14x1,5 L= 900 A90-A Cord M14x1,5 L= 900 A90-A 1
81 MIHW-022-000 Wtyczka EURO M22x1.5 Plug EURO M22x1.5 3
82 MIHZ-000-001 Zawor kulowy BKH 8-L Ball valve BKH 8-L 1
83 MIHZ-001-001 Ztaczka trojnik M14x1,5 TN100-18L Tee connector M14x1,5 TN100-18L 2
84 MIHZ-090-038 Zawér dfawigcy VRFB9O - 3/8" Choke valve VRFB9O0 - 3/8" 2
85 MIID-000-000 DZzwigniowy rygiel ustalajagcy M20x1.5 d=12 Regulation lock M20x1.5 d=12 2
86 MIID-000-005 DZwigniowy rygiel ustalajagcy M12x1.5 d=8 Lock M12x1.5 d=8 1
87 MIIP-018-001 Przelotka 18x6 Guide 18x6 2
88 MIPS-111-001 Przektadnia typ Z 111-01.111.LS Gearbox type Z 111-01.111.LS 1
89 MISP-001-002 Sprezyna zapadki 31,6 (0105.01.09.000) Latch spring 31,6 (0105.01.09.000) 1
90 MISP-002-001 Sprezyna @2 (0225.04.06.000) Spring @2 (0225.04.06.000) 1
91 MISP-004-001 Sprezyna zatrzasku @4 (0105.01.11.000) Spring @4 (0105.01.11.000) 1
92 MISP-005-490 Sprezyna fi 5 usztyw. brezent (0302.06.05.000) |Spring fi 5 (0302.06.05.000) 8
93 MISP-010-000 Sprezyna przewodéw Spring 1
94 MIT0-023-000 Ostona tkana fi 23x50 - 3,0 m Hose protection sleeve fi 23x50- 3,0 m 1
95 MITS-000-003 Raczka fasonowa RK 36.116 (6.0122.090D12,5) |Handle RK 36.116 1
96 MITS-000-009 Tuleja $lizgowa 35x 39x 50x 46 PAF Sliding bush 35x 39x 50x 46 PAF 2
97 MITS-000-017 Tuleja Slizgowa 35x 39x 35x 48 PRMF Sliding bush 35x 39x 35x 48 PRMF 4
98 MITT-001-000 Tuba duza (POJ 320X85/B art.3383) Tube 1
99 MITW-016-002 Ostona blokady (0308.06.11.002) Latch cover 2
100 MITW-036-057 Ostona tkana fi 36x50 - 3,0 m Hose protection sleeve fi 36x50- 3,0 m 1
101 MITZ-034-000 Zaslepka plastik @34x1 - 111065 Plastic plug @#34x1-111065 4
102 MITZ-043-040 Zaslepka plastik @43x1,5 Plastic plug @#43x1,5 1
103 MITZ-050-050 Zaslepka plastik kw. 50x50x3-5 - 199274 Plastic plug sq. 50x50x3 3
104 MITZ-050-051 Zaslepka plastik kw. 50x50x1-3 - 111223 Plastic plug sq. 50x50x1-3 - 111223 1
105 MIWB-121-008 Wat B&P - 7G5N121000P1007A PTO shaft Bondioli & Pavesi - 1
7GAN061FX007096PTA

106 MZIN-021-008 Nitonakretka - M8 @11 - L=21 oc. Rivet nut - M8 @11 - L=19 z. 6
107 MZIS-000-003 Smarowniczka M6x1 Straight grease nipple M6x1 (DIN 71412A) 1
108 MZLZ-000-005 t 0zysko zesp6t UCFL 207 Bearing set UCFL 207 1
109 MZNK-024-000 Nakretka M24 kl. 8 oc. koronowa Nut M24 cl. 8.8 z. crown 1
110 MZNS-005-003 Nakretka M 5 kl. 8 oc. samozab. (DIN 985) Nut M 5 cl. 8 z. self-lock. (DIN 985) 4
111 MZNS-006-006 Nakretka M 6 kl. 8 oc. samozab. (DIN 985) Nut M 6 cl. 8 z. self-lock. (DIN 985) 2
112 MZNS-008-006 Nakretka M 8 kl. 8 oc. samozab. (DIN 985) Nut M 8 cl. 8 z. self-lock. (DIN 985) 44
113 MZNS-010-002 Nakretka M10 kl. 8 oc. samozab. (DIN 985) Nut M10 cl. 8 z. self-lock. (DIN 985) 20
114 MZNS-012-010 Nakretka M12 kI. 10 oc. samozab. (DIN 985) Nut M12 cl. 10 z. self-lock. (DIN 985) 4
115 MZNS-012-024 Nakretka M12 kl. 8 oc. niska (DIN 439) Nut M12 cl. 8 z. lowered (DIN 439) 1
116 MZNS-014-004 Nakretka M14 kl. 8 oc. samozab. (DIN 985) Nut M14 cl. 8 z. self-lock. (DIN 985) 2
117 MZNS-016-005 Nakretka M16 kl. 8 oc. samozab. (DIN 985) Nut M16 cl. 8 z. self-lock. (DIN 985) 6
118 MZNZ-012-002 Nakretka M12 kI. 8 oc. (DIN 934) Nut M12 cl. 8 z. (DIN 934) 1
119 MZPD-005-000 Podkladka pow. @5x14 oc. (DIN 9021) Fender washer @5x14 z. (DIN 9021) 2
120 MZPP-008-002 Podktadka @ 8 oc. (DIN 125) Washer 38 z. (DIN 125) 5
121 MZPP-008-003 Podktadka pow. @8x28 oc. (DIN 9021) Fender washer @8x28 z. (DIN 9021) 42
122 MZPP-010-001 Podktadka @10 oc. (DIN 125) Washer @10 z. (DIN 125) 8
123 MZPP-014-001 Podktadka @14 oc. (DIN 125) Washer @14 z. (DIN 125) 2
124 MZPP-016-001 Podktadka 316 oc. (DIN 125) Washer (116 z. (DIN 125) 6
125 MZPP-024-001 Podktadka @24 oc. (DIN 125) Washer 324 z. (DIN 125) 8
126 MZPP-027-000 Podktadka @28 oc. (DIN 125) Washer 328 z. (DIN 125) 1
127 MZPP-030-001 Podkladka @30 oc. 82004 pod sworzen Washer @30 z. 82004 4
128 MZSC-008-000 Cybant M8/1" U-bolt M8/1" 6




7 SaMASZ'

0315.01.00.001
Rama nos$na przednia
Main frame front

Tab. 3

10

KO0315PLENOO1 - 2023-02-06 - DUO 740



K0315PLENO001 - 2023-02-06 - DUO 740

7/ SaMASZ’

0315.01.00.001
Rama nos$na przednia
Main frame front

Tab. 3

11

Lp. Numer czgsci Nazwa czesci Description |Ios’é_ Uwagi
Item Part No. Quantity Notes
129 MZSE-040-001 Pierscien osad. Z 40 Snap ring Z 40 2
130 MZSE-050-001 Pierscien osad. Z 50 Circlip Z 50 4
131 MZSI-005-030 Sruba M 5x 30 KI. 8.8 oc. IMB. WALC. (DIN 912) [Bolt M 5x 30 cl. 8.8 z. Allen socket (DIN 912) 1
132 MZSI-005-040 Sruba M 5x 40 kl. 8.8 oc. IMB. WALC. (DIN 912) [Bolt M 5x 40 cl. 8.8 z. Allen socket (DIN 912) 3
133 MZSI-006-004 Sruba M 6x 35 kl. 8.8 oc. IMB. WALC. (DIN 912) [Bolt M 6x 35 cl. 8.8 z. Allen socket (DIN 912) 8
134 MZSI-006-009 Sruba M 6x 20 KI. 8.8 cz. IMB. WALC. (DIN 912) [Bolt M 6x 20 cl. 8.8 Allen socket (DIN 912) 2
135 MZSI-010-006 Sruba M10x 30 kI. 10.9 oc. IMB. STOZ. (DIN Bolt M10x 30 cl. 10.9 z. Allen countersunk (DIN 2
7991) 7991)
136 MZSI-012-040 Sruba M12x 40 kl. 8.8 oc. IMB. WALC. (DIN 912) [Bolt M12x 40 cl. 8.8 z. Allen socket (DIN 912) 4
137 MZSI-016-010 Sruba M16x 50 kI. 8.8 oc. IMB. STOZ. (DIN 7991) [Bolt M16x 50 cl. 8.8 z. Allen countersunk (DIN 2
7991)

138 MZSS-010-001 Rekojesc¢ eliptyczna M10x20 Elliptical handle M10x20 1
139 MZSZ-006-005 Sruba M 6x 16 kI. 8.8 oc. (DIN 933) Bolt M 6x 16 cl. 8.8 z. (DIN 933) 10
140 MZSZ-008-001 Sruba M 8x 20 KI. 8.8 oc. (DIN 933) Bolt M 8x 20 cl. 8.8 z. (DIN 933) 15
141 MZSZ-008-005 Sruba M 8x 30 KI. 8.8 oc. (DIN 933) Bolt M 8x 30 cl. 8.8 z. (DIN 933) 6
142 MZSZ-008-009 Sruba M 8x 25 kl. 8.8 oc. (DIN 933) Bolt M 8x 25 cl. 8.8 z. (DIN 993) 18
143 MZSZ-010-005 Sruba M10x 30 kl. 8.8 oc. (DIN 933) Bolt M10x 30 cl. 8.8 z. (DIN 933) 16
144 MZSZ-010-006 Sruba M10x 30 kl. 8.8 cz. (82105) Bolt M10x 30 cl. 8.8 cz. (82105) 1
145 MZSZ-012-101 Sruba M12x100 kl. 8.8 oc. IMB. WALC. (DIN 912) |Bolt M12x100 cl. 8.8 z. Allen socket (DIN 912) 1
146 MZSZ-014-003 Sruba M14x 40 kl. 8.8 oc. (DIN 933) Bolt M14x 40 cl. 8.8 z. (DIN 933) 2
147 MZSZ-014-005 Sruba M14x 35 kl. 8.8 oc. (DIN 933) Bolt M14x 35 cl. 8.8 z. (DIN 933) 8
148 MZSZ-014-100 Sruba M14x 60 kI. 10.9 oc. IMB. WALC. (DIN 912)|Bolt M14x 60 cl. 10.9 z. Allen socket (DIN 912) 4
149 MZSZ-016-065 Sruba M16x 65 kl. 10.9 oc. (DIN 931) Bolt M16x 65 cl. 10.9 z. (DIN 931) 4
150 MZZK-004-004 Kotek sprez. @4x 26 nierdz. (DIN 1481) Spring pin @4x 26 ss. (DIN 1481) 1
151 MZZK-005-001 Kotek sprez. @5x 45 oc. (DIN 1481) Spring pin @5x45 z. (DIN 1481) 5
152 MZZK-005-002 Kotek sprez. @5x 32 oc. (DIN 1481) Spring pin @5x32 z. (DIN 1481) 11
153 MZZK-005-004 Kotek sprez. @5x 25 oc. (DIN 1481) Spring pin @5x 25 z. (DIN 1481) 1
154 MZZK-006-007 Kotek sprez. @6x 40 oc. (DIN 1481) Spring pin @6x 40 z. (DIN 1481) 1
155 MZZK-008-003 Kolek sprez. @8x 30 oc. (DIN 1481) Spring pin @8x 30 z. (DIN 1481) 1
156 MZZK-008-005 Kotek sprez. @8x 50 oc. (DIN 1481) Spring pin @8x50 z. (DIN 1481) 2
157 MZZP-000-001 Zawleczka - Przetyczka A 11x45 Lynch pin A 11x45 2
158 TB60C303902 Sp. przec. B&P 60C303902M Clutch B&P 60C303902M 1




7 SaMASZ'

0315.02.00.000
Rama nosna tylna
Main frame rear

Tab. 4

12

KO0315PLENOO1 - 2023-02-06 - DUO 740



K0315PLENO001 - 2023-02-06 - DUO 740

7/ SaMASZ’

0315.02.00.000
Rama nosna tylna
Main frame rear

Tab. 4

13

Lp. Numer czgsci Nazwa czesci Description |Ios’é_ Uwagi
Item Part No. Quantity Notes
1 00S0.20.00.100 Sworzer 320 (S0.20.00.100) Pin @20 (S0.20.00.100) 1
2 00S0.25.00.070 Sworzen @25 (50.25.00.070) Pin #25 (50.25.00.070) 1
3 00S0.25.00.095 Sworzer 325 (S0.25.00.095) Pin @25 (S0.25.00.095) 1
4 0305.01.51.004 Trzpien mocujacy Mounting pin 2
5 0306.01.27.000 Mocowanie brezentu Curtain's mounting 1
6 0306.01.53.003 Blokada sprezyny brezentu Spring lock 1
7 0306.02.12.000 Zapadka ostony Latch 1
8 0306.02.13.000 Uchwyt tablicy ostrzegawczej Holder 2
9 0306.02.18.000 Tuleja dystansowa Sliding bush 4
10 0306.06.12.000 Ptyta mosiezna Plate 1
11 0308.06.07.001 Dzwignia dociskowa Handle 2
12 0308.06.08.001 Kontra Lock washer 2
13 0315.01.03.000 Ramie wysuwane Movable arm 1
14 0315.02.02.000 Wspornik kota prawy Wheel bracket right 1
15 0315.02.03.000 Ptyta kopiowania Plate 1
16 0315.02.04.000 Wspornik kota lewy Wheel bracket left 1
17 0315.02.05.000 Poprzeczka wspornika kota Horizontal bar 1
18 0315.02.07.000 Wspornik ostony lewy Guard's bracket left 1
19 0315.02.08.000 Poprzeczka tylna Horizontal bar - rear 1
20 0315.02.09.000 Ostona Safety guard 2
21 0315.02.10.000 Zawias ostony prawy Guard's hanger right 1
22 0315.02.11.000 Zawias ostony lewy Guard's hanger left 1
23 0315.02.12.000 Wspornik ostony prawy Guard's bracket right 1
24 0315.02.15.000 Uchwyt brezentu tylnego Curtain's holder - rear 1
25 0315.02.16.000 Mocowanie brezentu Swath former mounting 1
26 0315.02.18.000 Ucho ostony Guard's ear 1
27 0315.02.19.000 Ciegno ostony Guard's tie rod 1
28 0315.02.23.000 Uchwyt ostony prawy Guard's holder right 1
29 0315.02.24.000 Uchwyt ostony lewy Guard's holder left 1
30 0315.02.25.000 Ostona brezentowa Curtain 1
31 0315.02.27.000 Mocowanie tablicy Warning plates mounting 2
32 0633.03.02.004 Wspornik trojkata cynkowany Triangle bracket 1
33 MIEK-075-000 Odblask okragty pomaran. samoprzylepny Orange reflector, round (bolted) 2
34 MIET-002-006 Tablica ostrzegawcza 282x423 jednost. oswietl - [Warning plate 282x423 - left 1
lewa - trojkat i rejestracja
35 MIET-002-007 Tablica ostrzegawcza 282x423 jednost. oswietl - |Warning plate 282x423 - right 1
prawa - trojkat
36 MIGA-050-018 IAmortyzator gumowo-metalowy 50x18 typ D Rubber-metal damper 50x18 type D 1
37 MIGA-050-023 lAmortyzator gumowo-metalowy 50x23 typ D Rubber damper 50x23 D type 4
38 MIGO-110-000 Ostona rekojesci ptaska 30x6x110 Handle sleeve flat 30x6x110 1
39 MIHB-010-002 Obejma rury 10/12 Blaszka Gorna DP-A1/CRVIF [Tube clamp cover 10/12 4
40 MIHB-015-002 Obejma rury 15/18 Podw. Blaszka Gérna Double clamp 15/18 - upper 1
41 MIHC-250-003 Sitownik 44x22x250 (0315.02.20.000) Hydralic cylinder 44x22x250 (0315.02.20.000) 1
42 MIHK-000-008 Ztaczka M14x1,5 - 3/8" Straight connector M14x1.5 - 3/8" 2
43 MIHO-012-001 Obejma rury 12 Plast. RAPR-112 Tube clamp 12 4
44 MIHO-015-002 Obejma rury 15 Podw. Plast. RBPR-215 Double tube clamp 15 - down 1
45 MIIL-055-000 Listwa zabezpieczajgca sprezyn grabigcych Tine guard 11
46 MISP-001-002 Sprezyna zapadki 31,6 (0105.01.09.000) Latch spring @1,6 (0105.01.09.000) 1
47 MISP-003-001 Zawleczka sprezysta @4 Cotter pin @4 2
48 MISP-005-490 Sprezyna fi 5 usztyw. brezent (0302.06.05.000) |[Spring fi 5 (0302.06.05.000) 8
49 MIT0-000-005 Ostona stozkowa D4170 401 PTO guard D4170 401 1
50 MITZ-020-000 Zaslepka plastik @28x1.0-3.0 - 111041 Plastic plug #28x1.0-3.0 - 111041 4
51 MITZ-030-030 Zaslepka plastik kw. 30x30x2 Plastic plug sq. 30x30x2 4
52 MITZ-034-000 Zaslepka plastik @34x1 - 111065 Plastic plug @#34x1-111065 4
53 MZNS-006-006 Nakretka M 6 kl. 8 oc. samozab. (DIN 985) Nut M 6 cl. 8 z. self-lock. (DIN 985) 2
54 MZNS-008-006 Nakretka M 8 kl. 8 oc. samozab. (DIN 985) Nut M 8 cl. 8 z. self-lock. (DIN 985) 67
55 MZNS-010-002 Nakretka M10 kl. 8 oc. samozab. (DIN 985) Nut M10 cl. 8 z. self-lock. (DIN 985) 27
56 MZNS-012-004 Nakretka M12 kl. 8 oc. samozab. (DIN 985) Nut M12 cl. 8 z. self-lock. (DIN 985) 8
57 MZNS-016-005 Nakretka M16 kl. 8 oc. samozab. (DIN 985) Nut M16 cl. 8 z. self-lock. (DIN 985) 4
58 MZNZ-008-001 Nakretka M 8 kl. 8 oc. (DIN 934) Nut M 8 cl. 8 z. (DIN 934) 2
59 MZPP-006-001 Podktadka @ 6 oc. (DIN 125) Washer @6 z. (DIN 125) 2
60 MZPP-008-002 Podktadka @ 8 oc. (DIN 125) Washer @8 z. (DIN 125) 31
61 MZPP-008-003 Podktadka pow. @8x28 oc. (DIN 9021) Fender washer @8x28 z. (DIN 9021) 45
62 MZPP-010-001 Podktadka 310 oc. (DIN 125) Washer 10 z. (DIN 125) 6
63 MZPP-016-001 Podktadka @16 oc. (DIN 125) Washer @16 z. (DIN 125) 4
64 MZPP-018-001 Podktadka 318 oc. (DIN 125) Washer (718 z. (DIN 125) 1




ZSYWes 7

leal awel] Uleiy

eujA) eusou ewey
000°00°¢0°SLED

¥ qel

14"

KO0315PLENOO1 - 2023-02-06 - DUO 740




K0315PLENO001 - 2023-02-06 - DUO 740

0315.02.00.000

//5BMASZ® Rama no$na tylna

Main frame rear

Tab. 4

15

Lp. Numer czgsci Nazwa czesci Description |Ios’é_ Uwagi
Item Part No. Quantity Notes
65 MZPP-020-001 Podktadka @20 oc. (DIN 125) Washer 320 z. (DIN 125) 6
66 MZPP-024-001 Podktadka 324 oc. (DIN 125) Washer (124 z. (DIN 125) 2
67 MZSC-008-000 Cybant M8/1" U-bolt M8/1" 10
68 MZSZ-006-005 Sruba M 6x 16 KI. 8.8 oc. (DIN 933) Bolt M 6x 16 cl. 8.8 z. (DIN 933) 2
69 MZSZ-006-006 Sruba M 6x 30 kl. 8.8 oc. (DIN 933) Bolt M 6x 30 cl. 8.8 z. (DIN 933) 8
70 MZSZ-008-001 Sruba M 8x 20 KI. 8.8 oc. (DIN 933) Bolt M 8x 20 cl. 8.8 z. (DIN 933) 14
71 MZSZ-008-006 Sruba M 8x 35 KI. 8.8 oc. (DIN 933) Bolt M 8x 35 cl. 8.8 z. (DIN 933) 1
72 MZSZ-008-007 Sruba M 8x 45 kl. 8.8 oc. (DIN 933) Bolt M 8x 45 cl. 8,8 z. (DIN 933) 10
73 MZSZ-008-009 Sruba M 8x 25 KI. 8.8 oc. (DIN 933) Bolt M 8x 25 cl. 8.8 z. (DIN 993) 24
74 MZSZ-010-001 Sruba M10x 25 kl. 8.8 oc. (DIN 933) Bolt M10x 25 cl. 8.8 z. (DIN 933) 16
75 MZSZ-010-008 Sruba M10x 35 kl. 8.8 oc. (DIN 933) Bolt M10x 35 cl. 8.8 z. (DIN 933) 6
76 MZSZ-012-002 Sruba M12x 30 kl. 8.8 oc. (DIN 933) Bolt M12x 30 cl. 8.8 z. (DIN 933) 4
77 MZSZ-012-005 Sruba M12x 40 kI. 8.8 oc. (DIN 933) Bolt M12x 40 cl. 8.8 z. (DIN933) 4
78 MZSZ-014-004 Sruba M14x 50 kl. 8.8 oc. (DIN 933) Bolt M14x 50 cl. 8.8 z. (DIN 933) 4
79 MZSZ-016-075 Sruba M16x 75 kl. 10.9 oc. (DIN 931) Bolt M16x 75 cl. 10.9 z. (82101) 4
80 MZZK-005-002 Kotek sprez. @5x 32 oc. (DIN 1481) Spring pin @5x32 z. (DIN 1481) 4
81 MZZK-005-004 Kotek sprez. @5x 25 oc. (DIN 1481) Spring pin @5x 25 z. (DIN 1481) 3
82 MZZK-005-006 Kotek sprez. @5x 36 nierdz. (DIN 1481) Spring pin @5x 36 ss. (DIN 1481) 3
83 MZZK-006-007 Kotek sprez. @6x 40 oc. (DIN 1481) Spring pin @6x 40 z. (DIN 1481) 2




Ty

I]
\

{7

|
|
|
2

7

1u04J uun Buryiopm

lupazid Azooqoi jodse7 | ZSWINES

000°00°€0°SLED

G 'gel

91

KO0315PLENOO1 - 2023-02-06 - DUO 740




K0315PLENO001 - 2023-02-06 - DUO 740

7/ SaMASZ’

0315.03.00.000

Working unit front

Zespot roboczy przedni

Tab. 5

17

Lp. Numer czgsci Nazwa czesci Description |Ios’é_ Uwagi
Item Part No. Quantity Notes
1 0304.05.09.003 Blokada palca Tine's lock 44
2 0305.04.11.001 Ramie grabigce prawe Arm right 11
3 0306.03.02.000 Zabezpieczenie wozka Trolley's protection 1
4 0306.13.01.000 Mocowanie ramienia JArm mounting 11
5 0315.03.02.000 Zderzak Bumper 1
6 0315.03.04.000 Wspornik przekfadni Gearbox support 1
7 0315.03.05.000 Wspornik przekfadni Gearbox support 1
8 0315.03.06.000 t acznik wspornikow Connector supports 1
9 MIGZ-000-000 Zabezpieczenie sprezyn zgrabiarki Tine loss protection - rubber 11
10 MIPS-173-000 Przektadnia karuzelowa 11-ramienna Gearbox 11-arms (173-01.100.AC0) 1
(173-01.100.AC0)
11 MISP-009-010 Palec fi9,5 (0302.05.03.001) Tine fi9,5 (0302.05.03.001) 44
12 MITZ-030-003 Zaslepka plastik @30x1-3 - 111063 Plug plastic #30x1-3-111063 11
13 MZNS-006-006 Nakretka M 6 kl. 8 oc. samozab. (DIN 985) Nut M 6 cl. 8 z. self-lock. (DIN 985) 22
14 MZNS-008-006 Nakretka M 8 kl. 8 oc. samozab. (DIN 985) Nut M 8 cl. 8 z. self-lock. (DIN 985) 2
15 MZNS-012-010 Nakretka M12 kl. 10 oc. samozab. (DIN 985) Nut M12 cl. 10 z. self-lock. (DIN 985) 44
16 MZNS-014-004 Nakretka M14 kl. 8 oc. samozab. (DIN 985) Nut M14 cl. 8 z. self-lock. (DIN 985) 4
17 MZNS-022-005 Nakretka M22x1,5 kl. 8 oc. niska (DIN 439) Nut M22x1,5 cl. 8 z. lowered (DIN 439) 1
18 MZNZ-012-002 Nakretka M12 kl. 8 oc. (DIN 934) Nut M12 cl. 8 z. (DIN 934) 8
19 MZPN-006-003 Podkladka pow. @6x25 oc. (DIN 9021) Fender washer @6x25 z. (DIN 9021) 44
20 MZPP-008-002 Podktadka @ 8 oc. (DIN 125) Washer @8 z. (DIN 125) 2
21 MZPP-012-002 Podktadka 312 oc. (DIN 125) Washer (112 z. (DIN 125) 66
22 MZSI-012-008 Sruba M12x 40 kl. 10.9 oc. (DIN 933) Bolt M12x 40 cl. 10.9 z. (DIN 933) 8
23 MZSZ-006-006 Sruba M 6x 30 KI. 8.8 oc. (DIN 933) Bolt M 6x 30 cl. 8.8 z. (DIN 933) 22
24 MZSZ-008-009 Sruba M 8x 25 kl. 8.8 oc. (DIN 933) Bolt M 8x 25 cl. 8.8 z. (DIN 993) 2
25 MZSZ-012-003 Sruba M12x 35 kl. 8.8 oc. (DIN 933) Bolt M12x 35 cl. 8.8 z. (DIN 933) 2
26 MZSZ-012-046 Sruba M12x 35 kl. 10.9 oc. (DIN 933) Bolt M12x 35 cl. 10.9 z. (DIN 933) 4
27 MZSZ-012-171 Sruba M12x 70 kl. 10.9 oc. (DIN 931) Bolt M12x 70 cl. 10.9 z. (82101) 44
28 MZUS-035-008 Simmeirng A - 35x 80x 8 Simmering A - 35x 80x 8 1
29 MZWP-014-0012 Wpust A 14x 9x110 Key A 14x 9x110 2
30 MZZK-006-003 Kotek sprez. @6x 50 oc. (DIN 1481) Spring pin @6x 50 z. (DIN 1481) 22
31 MZZK-010-002 Kotek sprez. @10x 50 nierdz. (DIN 1481) Spring pin @10x 50 ss. (DIN 1481) 22
32 MZZP-000-001 Zawleczka - Przetyczka A 11x45 Lynch pin A 11x45 22




7 SaMASZ

0315.05.00.000
Wozek jezdny
Wheel unit

Tab. 6

18




K0315PLENO001 - 2023-02-06 - DUO 740

0315.05.00.000

19

/ " Werak
2 5aMASZ| vozek jezdny Tab. 6
Wheel unit
L.p. Numer czescei - _— llosé Uwagi
Iter:n Part N(?. Nazwa czgsci Description Quantity Notegs
1 00S0.25.00.080 Sworzer 325 (S0.25.00.080) Pin @25 (S0.25.00.080) 1
2 0306.05.03.000 Ramie kota prawe Wheel arm right 1
3 0306.05.04.000 Ramie kota lewe Wheel arm left 1
4 0306.05.05.000 Tuleja regulacji wewnetrznej Regulation handle 1
5 0306.05.06.000 Ucho sitownika Cylinder eyelet 1
6 0306.05.07.000 Tuleja regulaciji zew. regulation bushing - outer 1
7 0306.05.08.000 Sworzen osi Pin 1
8 0306.05.10.000 Ostona piasty kota Hub guard 4
9 0306.05.11.000 0$ kota Wheel axle 4
10 0306.05.12.000 Ostona piasty kota zew Hub guard - outer 4
11 0315.05.01.000 Mocowanie wézka Trolley's mounting 1
12 0315.05.02.000 0§ gtdwna Main axle 1
13 0324.01.18.000 Sworzen regulacji 925 Pin §25 1
14 MIGK-000-009 Koto jezdne kpl. 18,5x8,5-8 Wheel set 18,5x8,5-8 (215x65-8TT) 85A8 T510 4
15 MIHC-028-200 Sitownik 50x28x200 (0306.05.09.000) Hydraulic cylinder 50x28x200 (0306.05.09.000) 1
16 MIHP-060-019 Przewéd M14x1,5 L= 600 A-O Hydraulic hose M14x1,5 L= 600 A-O 1
17 MITS-000-016 Tuleja $lizgowa 40x44x40x55 PRMF Sliding bush 40x 44x 40x 55 PRMF 4
18 MITS-030-000 Tuleja Slizgowa 30x 34x 26x 42 PAF Sliding bush 30x 34x 26x 42 PAF 2
19 MITW-012-000 Waz spiralny 9-12- 1,5m Hydraulic hose shell 9-12- 1,5m 1
20 MITZ-043-040 Zaslepka plastik @43x1,5 Plastic plug @#43x1,5 4
21 MZIS-000-001 Smarowniczka M 8x1 Straight grease nipple M 8x1 (DIN 71412 A) 3
22 MZNN-030-002 Nakretka M30 kl. 8 oc. koronowa niska (DIN 937) |Castle Nut M30 cl. 8 (DIN 937) 2
23 MZNS-008-006 Nakretka M 8 kl. 8 oc. samozab. (DIN 985) Nut M 8 cl. 8 z. self-lock. (DIN 985) 2
24 MZNS-012-024 Nakretka M12 kl. 8 oc. niska (DIN 439) Nut M12 cl. 8 z. lowered (DIN 439) 8
25 MZNS-020-000 Nakretka M20 kl. 8 oc. samozab. (DIN 985) Nut M20 cl. 8 z self-lock. (DIN 985) 4
26 MZPP-020-001 Podktadka 320 oc. (DIN 125) Washer (120 z. (DIN 125) 4
27 MZPP-024-001 Podktadka @24 oc. (DIN 125) Washer 324 z. (DIN 125) 4
28 MZPP-031-001 Podktadka 331 oc. (DIN 125) Washer (131 z. (DIN 125) 2
29 MZSD-012-040 Sruba M12x 40 kI 8.8 oc. - Dociskowa Compression bolt M12x 60 cl. 8.8 z. 8
30 MZSZ-008-200 Sruba M8x20 dociskowa imb. Bolt M8x20 allen 2
31 MZZK-006-003 Kotek sprez. @6x 50 oc. (DIN 1481) Spring pin @6x 50 z. (DIN 1481) 1
32 MZZK-006-007 Kotek sprez. @6x 40 oc. (DIN 1481) Spring pin @6x 40 z. (DIN 1481) 7




,[0315.06.00.000
\\ SaMASZ Dys:el

Drawbar

Tab. 7

20

’

KO0315PLENOO1 - 2023-02-06 - DUO 740



K0315PLEN001 - 2023-02-06 - DUO 740

0315.06.00.000

21

/ ®
/ S5aMASZ | Dyszel Tab. 7
Drawbar
L.p. Numer czescei - - llosé Uwagi
IteFr)n Part Ng. Nazwa czgsci Description Quantity Notegs
1 00S0.30.00.140 Sworzer #30 (S0.30.00.140) Pin @30 (S0.30.00.140) 1
2 00S7.35.00.080 Sworzen @35 (SZ.35.00.080) Pin ¢35 (SZ.35.00.080) 2
3 0306.06.05.000 Watek wielowypustowy Spline shaft 1
4 0306.06.06.000 Sworzen tylny Pin 1
5 0306.06.07.000 Wahacz poziomy Rocker - horizontal 1
6 0306.06.10.000 Sworzen tylny poziomy Pin 1
7 0306.06.11.000 Ptyta kopiowania Plate 1
8 0306.06.12.000 Ptyta mosiezna Plate 1
9 0306.06.16.000 Ostona przewodéw I Cords' cover Il 1
10 0306.06.17.000 Blacha napedu Plate 1
11 0315.06.01.000 Uchwyt przektadni Gearbox holder 1
12 0315.06.02.000 Rura napedu Drive's arm 1
13 0315.06.03.000 it acznik Connector 1
14 0315.06.04.000 Uchwyt przektadni lewy Gearbox holder lect 1
15 0315.06.08.000 Wahacz pionowy Rocker - vertical 1
16 0315.06.15.000 Ostona przewodow | Cords' cover | 1
17 0315.06.16.000 Ostona przewodow IV Cords' cover IV 1
18 0315.06.20.000 Ostona watka Shaft's cover 1
19 0315.06.21.000 0dbdj Bumper 1
20 0315.06.24.000 Tuleja dystansowa sitownika Distance bush 2
21 MIEP-OMY-004 Przew6d 4 x 1,5 0MY - 50 m Cord4x1,50MYL=50m 4
22 MIEZ-004-004 Ztacze 4-biegunowe hermetyczne Plug connector 4 pin 2
23 MIHB-015-002 Obejma rury 15/18 Podw. Blaszka Gérna Double clamp 15/18 - upper 4
24 MIHB-018-002 Obejma rury 18 Blaszka Gérna DP-A2/CRVIF Tube clamp 18 - upper 2
25 MIHC-063-036 Sitownik 63x36x30 (0306.06.26.000) Hydraulic cylinder 63x36x30 (0306.06.26.000) 1
26 MIHC-330-000 Sitownik 36x63x330 (0315.06.13.000) Hydraulic cylinder 36x63x330 (0315.06.13.000) 1
27 MIHK-000-003 Ztaczka M14x1,5 - M14x1,5 Straight connector M14x1,5-M14x1,5 3
28 MIHK-000-008 Ztaczka M14x1,5 - 3/8" Straight connector M14x1.5 - 3/8" 6
29 MIHK-014-001 Ztaczka M14x1,5 - 1/2" korpus Reduction, compression M14x1,5 - 1/2" 6
30 MIHO0-015-002 Obejma rury 15 Podw. Plast. RBPR-215 Double tube clamp 15 - down 4
31 MIHO-018-002 Obejma rury 18 Plast. RAPB-218 Tube clamp 18 2
32 MIHP-000-500 Przewéd M14x1,5 L= 500 A90-A Hydraulic hose M14x1,5 L= 500 A90-A 2
33 MIHP-014-014 Przytaczka nastawna M14x1,5 - M14x1,5 L=40  [Straight connector M14x1,5-M14x1,5 L=40 2
34 MIHP-070-017 Przewdd M14x1,5 L= 700 A90-A90 270° Hydraulic hose M14x1,5 L= 700 A90-A90 270° 1
35 MIHP-130-003 Przewdd M14x1,5 L= 1300 A90-A Hydraulic hose M14x1,5 L= 1300 A90-A 1
36 MIHP-160-001 Przew6d M14x1,5 L= 1600 A-A Hydraulic hose M14x1.5 L= 1600 A-A 1
37 MIHP-200-003 Przewdd M14x1,5 L= 2000 A90-A Hydraulic hose M14x1,5 L= 2000 A90-A 2
38 MIHP-200-022 Przew6d M14x1,5 L= 2000 A90-A90 C Hydraulic hose M14x1,5 L= 2000 A90-A90 C 2
39 MIHP-400-000 Przew6d M14x1,5 L= 4000 A-A Hydraulic hose M14x1,5 L= 4000 A-A 1
40 MIHZ-001-001 Ztaczka trojnik M14x1,5 TN100-18L Tee connector M14x1,5 TN100-18L 1
41 MIHZ-062-000 Zaw. kier. KV-6K/2-6-12DC-1/2-S50 Hydraulic valve 1
42 MIHZ-090-038 Zawor dfawigcy VRFB9O - 3/8" Choke valve VRFB90 - 3/8" 2
43 MIT0-023-000 Ostona tkana fi 23x50 - 3,0 m Hose protection sleeve fi 23x50 - 3,0 m 1
44 MITS-000-016 Tuleja Slizgowa 40x44x40x55 PRMF Sliding bush 40x 44x 40x 55 PRMF 7
45 MITZ-043-040 Zaslepka plastik @43x1,5 Plastic plug @43x1,5 6
46 MIWB-161-001 Wat B&P - 8G5R161FX007W01 PTO shaft B&P - 8G5R161FX007W01 1
47 MIWB-171-001 Wat B&P - 8G4N171000F3001 PTO shaft B&P - 8G4N171000F3001 1
48 MZIN-021-008 Nitonakretka - M8 @11 - L=21 oc. Rivet nut- M8 @11 -L=19 z. 18
49 MZIS-000-001 Smarowniczka M 8x1 Straight grease nipple M 8x1 (DIN 71412 A) 2
50 MZIS-000-003 Smarowniczka M6x1 Straight grease nipple M6x1 (DIN 71412A) 1
51 MZLZ-000-003 t 0zysko zespot UCF 207 (TIMKEN) Bearing unit UCF 207 2
52 MZNS-006-006 Nakretka M 6 kl. 8 oc. samozab. (DIN 985) Nut M 6 cl. 8 z. self-lock. (DIN 985) 4
53 MZNS-014-004 Nakretka M14 kl. 8 oc. samozab. (DIN 985) Nut M14 cl. 8 z. self-lock. (DIN 985) 4
54 MZNS-016-005 Nakretka M16 kI. 8 oc. samozab. (DIN 985) Nut M16 cl. 8 z. self-lock. (DIN 985) 8
55 MZPP-014-001 Podktadka @14 oc. (DIN 125) Washer 514 z. (DIN 125) 8
56 MZPP-016-001 Podktadka @16 oc. (DIN 125) Washer (316 z. (DIN 125) 24
57 MZPP-030-001 Podkladka @30 oc. 82004 pod sworzen Washer #30 z. 82004 2
58 MZPP-036-002 Podktadka 336 oc. (DIN 125) Washer (336 z. (DIN 125) 1
59 MZSE-035-001 Pierscien osad. Z 35 Circlip Z 35 3
60 MZSE-040-001 Pierscien osad. Z 40 Snap ring Z 40 2
61 MZSI-006-004 Sruba M 6x 35 kl. 8.8 oc. IMB. WALC. (DIN 912) [Bolt M 6x 35 cl. 8.8 z. Allen socket (DIN 912) 4
62 MZSZ-006-005 Sruba M 6x 16 kI 8.8 oc. (DIN 933) Bolt M 6x 16 cl. 8.8 z. (DIN 933) 4




,[0315.06.00.000
\\ SaMASZ Dys:el

Drawbar

Tab. 7

22

’

KO0315PLENOO1 - 2023-02-06 - DUO 740



K0315PLENO001 - 2023-02-06 - DUO 740

0315.06.00.000

// SaMASZ | ys:zel

Tab. 7

23

Drawbar
L.p. Numer czescei - _— llosé Uwagi
Iter:n Part N(?. Nazwa czgsci Description Quantity Notegs
63 MZSZ-008-005 Sruba M 8x 30 KI. 8.8 oc. (DIN 933) Bolt M 8x 30 cl. 8.8 z. (DIN 933) 20
64 MZSZ-008-006 Sruba M 8x 35 kl. 8.8 oc. (DIN 933) Bolt M 8x 35 cl. 8.8 z. (DIN 933) 4
65 MZSZ-014-005 Sruba M14x 35 kl. 8.8 oc. (DIN 933) Bolt M14x 35 cl. 8.8 z. (DIN 933) 8
66 MZSZ-014-073 Sruba M14x 70 kl. 8.8 oc. (DIN 933) Bolt M14x 70 cl. 8.8 z. (DIN 933) 4
67 MZSZ-016-019 Sruba M16x 65 kl. 8.8 oc. (DIN 931) Bolt M16x 65 cl. 10.9 z. (DIN 931) 8
68 MZWB-008-004 Sruba M 8x 20 kl. 8.8 oc. IMB. STOZ. (DIN 7991) [Bolt M 8x 20 cl. 8.8 z. Allen countersunk (DIN 3
7991)
69 MZZK-005-006 Kotek sprez. @5x 36 nierdz. (DIN 1481) Spring pin @5x 36 ss. (DIN 1481) 2
70 MZZK-006-003 Kotek sprez. @6x 50 oc. (DIN 1481) Spring pin @6x 50 z. (DIN 1481) 2
71 MZZK-008-001 Kotek sprez. @8x 60 oc. (DIN 1481) Spring pin @8x 60 z. (DIN 1481) 2




7 SaMASZ

0315.08.00.000
Koto podporowe przednie
Support wheel - front

Tab. 8

24

K0315PLEN001 - 2023-02-06 - DUO 740



K0315PLENO001 - 2023-02-06 - DUO 740

7/ SaMASZ’

0315.08.00.000

Support wheel - front

Koto podporowe przednie

Tab. 8

25

Lp. Numer czgsci Nazwa czesci Description |Ios’é_ Uwagi
Item Part No. Quantity Notes
1 0202.05.05.000 Pokretto Sruby Wheel screw header 1
2 0202.05.07.000 Raczka Handle 1
3 0306.05.10.000 Ostona piasty kota Hub guard 2
4 0306.07.04.000 Obejma uchwytu Clamp bracket 1
5 0306.08.02.000 Widelec Fork 1
6 0306.08.03.000 0$ kota Wheel axle 1
7 0306.08.04.000 Stopa Leg 1
8 0306.08.05.000 Tuleja dystansowa Distance bush 1
9 0306.08.08.000 Sruba kota Bolt 1
10 0306.08.09.000 Podktadka Washer 1
11 0306.08.10.000 Ostona kota Wheel cover 1
12 0315.08.01.000 Uchwyt kota Wheel holder 1
13 MIGK-000-009 Koto jezdne kpl. 18,5x8,5-8 Wheel set 18,5x8,5-8 (215x65-8TT) 85A8 T510 1
14 MISP-100-000 Zatrzask (0202.05.11.000) Cotter pin clip (0202.05.11.000) 1
15 MITR-000-016 Rekojesé PCV 16 Grip handle PCV16 1
16 MITS-000-016 Tuleja Slizgowa 40x44x40x55 PRMF Sliding bush 40x 44x 40x 55 PRMF 2
17 MZIN-000-008 Nitonakretka - M8 @11 - L=19 oc. Rivet nut - M8 @11 - L=19 z. 1
18 MZIS-000-001 Smarowniczka M 8x1 Straight grease nipple M 8x1 (DIN 71412 A) 1
19 MZ1S-000-003 Smarowniczka M6x1 Straight grease nipple M6x1 (DIN 71412A) 1
20 MZLZ-004-002 it ozysko 51104 Bearing 51104 1
21 MZNH-026-001 Nakretka oporowa (0202.05.06.000) Back nut 1
22 MZNN-030-002 Nakretka M30 kl. 8 oc. koronowa niska (DIN 937) |Castle Nut M30 cl. 8 (DIN 937) 1
23 MZNS-012-004 Nakretka M12 kl. 8 oc. samozab. (DIN 985) Nut M12 cl. 8 z. self-lock. (DIN 985) 4
24 MZPP-006-001 Podktadka @ 6 oc. (DIN 125) Washer @6 z. (DIN 125) 3
25 MZPP-008-002 Podktadka @ 8 oc. (DIN 125) Washer @38 z. (DIN 125) 1
26 MZPP-012-002 Podktadka 312 oc. (DIN 125) Washer (112 z. (DIN 125) 8
27 MZPP-031-001 Podktadka @31 oc. (DIN 125) Washer @31 z. (DIN 125) 1
28 MZSZ-006-001 Sruba M 6x 12 kl. 8.8 oc. (DIN 933) Bolt M 6x 12 cl. 8.8 z. (DIN 933) 3
29 MZSZ-008-006 Sruba M 8x 35 kl. 8.8 oc. (DIN 933) Bolt M 8x 35 cl. 8.8 z. (DIN 933) 1
30 MZSZ-012-006 Sruba M12x 60 kl. 8.8 oc. (DIN 933) Bolt M12x 60 kl. 8.8 z. (DIN 933) 4
31 MZSZ-016-001 Sruba M16x 35 kl. 8.8 oc. (DIN 933) Bolt M16x 35 cl. 8.8 z. (DIN 933) 1
32 MZZK-004-003 Kotek sprez. @4x 30 nierdz. (DIN 1481) Spring pin @4x 30 ss. (DIN 1481) 1
33 MZZK-005-003 Kotek sprez. @5x 20 oc. (DIN 1481) Spring pin @5x 20 z. (DIN 1481) 1
34 MZZK-006-008 Kotek sprez. @6x 45 oc. (DIN 1481) Spring pin @6x 45 z. (DIN 1481) 2
35 MZZ77-006-002 Zawleczka 6,3x70 oc. Cotter pin 6,3x70 z. 1




7 SaMASZ

0315.09.00.000
Zespot roboczy tylny
Working unit rear

Tab. 9

26

Q
o7
S \,/3/

|

T U

&
w’ ‘i\ ‘_““‘i >
N 2 ]
22 I . &
=~ Y5
;/t R
= \old 7 d
AS >
Ry

K0315PLEN001 - 2023-02-06 - DUO 740



K0315PLENO001 - 2023-02-06 - DUO 740

7/ SaMASZ’

0315.09.00.000

Working unit rear

Zespot roboczy tylny

Tab. 9

27

Lp. Numer czgsci Nazwa czesci Description |Ios’é_ Uwagi
Item Part No. Quantity Notes

1 0304.05.09.003 Blokada palca Tine's lock 44

2 0305.04.11.001 Ramie grabigce prawe Arm right 11

3 0306.03.02.000 Zabezpieczenie wozka Trolley's protection 1
4 0306.13.01.000 Mocowanie ramienia JArm mounting 11

5 0315.09.01.000 Wzmocnienie przektadni tylnej Strengthening rear gearbox 1

6 MIGZ-000-000 Zabezpieczenie sprezyn zgrabiarki Tine loss protection - rubber 11
7 MIHK-014-013 Ztaczka M14x1,5 - M14x1,5 - korpus Hydraulic connector M14x1,5 - M14x1,5 1

8 MIPS-173-000 Przektadnia karuzelowa 11-ramienna Gearbox 11-arms (173-01.100.AC0) 1

(173-01.100.AC0)

9 MISP-009-010 Palec fi9,5 (0302.05.03.001) Tine fi9,5 (0302.05.03.001) 44
10 MITZ-030-003 Zaslepka plastik @30x1-3 - 111063 Plug plastic #30x1-3-111063 11
11 MZNS-006-006 Nakretka M 6 kl. 8 oc. samozab. (DIN 985) Nut M 6 cl. 8 z. self-lock. (DIN 985) 22
12 MZNS-012-010 Nakretka M12 kl. 10 oc. samozab. (DIN 985) Nut M12 cl. 10 z. self-lock. (DIN 985) 44
13 MZNS-014-004 Nakretka M14 kl. 8 oc. samozab. (DIN 985) Nut M14 cl. 8 z. self-lock. (DIN 985) 8
14 MZNS-022-005 Nakretka M22x1,5 kl. 8 oc. niska (DIN 439) Nut M22x1,5 cl. 8 z. lowered (DIN 439) 1
15 MZPN-006-003 Podkladka pow. @6x25 oc. (DIN 9021) Fender washer @6x25 z. (DIN 9021) 44
16 MZPP-012-002 Podktadka 312 oc. (DIN 125) Washer (12 z. (DIN 125) 48
17 MZPP-014-001 Podktadka @14 oc. (DIN 125) Washer @14 z. (DIN 125) 8
18 MZSZ-006-006 Sruba M 6x 30 kl. 8.8 oc. (DIN 933) Bolt M 6x 30 cl. 8.8 z. (DIN 933) 22
19 MZSZ-012-046 Sruba M12x 35 kl. 10.9 oc. (DIN 933) Bolt M12x 35 cl. 10.9 z. (DIN 933) 4
20 MZSZ-012-171 Sruba M12x 70 kl. 10.9 oc. (DIN 931) Bolt M12x 70 cl. 10.9 z. (82101) 44
21 MZSZ-014-040 Sruba M14x 40 kl. 10.9 oc. (DIN 933) Bolt M14x 40 cl. 10.9 z. (DIN 933) 4
22 MZWP-014-0012 Wpust A 14x 9x110 Key A 14x 9x110 2
23 MZZK-006-003 Kotek sprez. @6x 50 oc. (DIN 1481) Spring pin @6x 50 z. (DIN 1481) 22
24 MZZK-010-002 Kotek sprez. @10x 50 nierdz. (DIN 1481) Spring pin @10x 50 ss. (DIN 1481) 22
25 MZZP-000-001 Zawleczka - Przetyczka A 11x45 Lynch pin A 11x45 22




7 SaMASZ

0315.15.00.000
Wozek jezdny bliZniaki
Wheel unit

28

Tab. 10




K0315PLENO001 - 2023-02-06 - DUO 740

0315.09.00.000

// SaMASZ Zespot roboczy tylny

Working unit rear

Tab. 10

29

Lp. Numer czgsci Nazwa czesci Description |Ios’é_ Uwagi
Item Part No. Quantity Notes
1 00S0.25.00.080 Sworzer 325 (S0.25.00.080) Pin @25 (S0.25.00.080) 1
2 0306.05.03.000 Ramie kota prawe Wheel arm right 1
3 0306.05.04.000 Ramie kota lewe Wheel arm left 1
4 0306.05.05.000 Tuleja regulacji wewnetrznej Regulation handle 1
5 0306.05.06.000 Ucho sitownika Cylinder eyelet 1
6 0306.05.07.000 Tuleja regulaciji zew. regulation bushing - outer 1
7 0306.05.08.000 Sworzen osi Pin 1
8 0306.05.10.000 Ostona piasty kota Hub guard 6
9 0306.05.11.000 0$ kota Wheel axle 2
10 0306.05.12.000 Ostona piasty kota zew Hub guard - outer 6
11 0306.15.01.000 0$ kota Wheel axle 2
12 0315.05.01.000 Mocowanie wozka Trolley's mounting 1
13 0315.05.02.000 0§ gtéwna Main axle 1
14 0324.01.18.000 Sworzen regulacji @25 Pin @25 1
15 MIGK-000-009 Koto jezdne kpl. 18,5x8,5-8 Wheel set 18,5x8,5-8 (215x65-8TT) 85A8 T510 6
16 MIHC-028-200 Sitownik 50x28x200 (0306.05.09.000) Hydraulic cylinder 50x28x200 (0306.05.09.000) 1
17 MIHP-060-019 Przewéd M14x1,5 L= 600 A-O Hydraulic hose M14x1,5 L= 600 A-O 1
18 MITS-000-016 Tuleja Slizgowa 40x44x40x55 PRMF Sliding bush 40x 44x 40x 55 PRMF 4
19 MITS-030-000 Tuleja Slizgowa 30x 34x 26x 42 PAF Sliding bush 30x 34x 26x 42 PAF 2
20 MITW-012-000 Waz spiralny 9-12- 1,5m Hydraulic hose shell 9-12- 1,5m 1
21 MITZ-043-040 Zaslepka plastik @43x1,5 Plastic plug @43x1,5 2
22 MZ1S-000-001 Smarowniczka M 8x1 Straight grease nipple M 8x1 (DIN 71412 A) 3
23 MZNN-030-002 Nakretka M30 kl. 8 oc. koronowa niska (DIN 937) |Castle Nut M30 cl. 8 (DIN 937) 2
24 MZNS-008-006 Nakretka M 8 kl. 8 oc. samozab. (DIN 985) Nut M 8 cl. 8 z. self-lock. (DIN 985) 2
25 MZNS-012-024 Nakretka M12 kl. 8 oc. niska (DIN 439) Nut M12 cl. 8 z. lowered (DIN 439) 8
26 MZNS-020-000 Nakretka M20 kl. 8 oc. samozab. (DIN 985) Nut M20 cl. 8 z self-lock. (DIN 985) 6
27 MZPP-020-001 Podktadka @20 oc. (DIN 125) Washer 320 z. (DIN 125) 6
28 MZPP-024-001 Podktadka 324 oc. (DIN 125) Washer (124 z. (DIN 125) 4
29 MZPP-031-001 Podktadka @31 oc. (DIN 125) Washer 31 z. (DIN 125) 2
30 MZSD-012-040 Sruba M12x 40 kl. 8.8 oc. - Dociskowa Compression bolt M12x 60 cl. 8.8 z. 8
31 MZSZ-008-200 Sruba M8x20 dociskowa imb. Bolt M8x20 allen 2
32 MZZK-006-003 Kotek sprez. @6x 50 oc. (DIN 1481) Spring pin @6x 50 z. (DIN 1481) 1
33 MZZK-006-007 Kotek sprez. @6x 40 oc. (DIN 1481) Spring pin @6x 40 z. (DIN 1481) 7




50 —
A\ DANGER 2
H
48— [omsme || 10—
A\ DANGER
— 3 ] i
14 | 13 %
92
[ ) T %o
51
DISEGNATO / DESIGNED BY DATA / DATE CODICE / CODE REU.
M.Scaqlioni 24/6/2014 | /GoN121000P100/7A B




7

& PAVES! [O)

LISTA RICAMBI

Codice 7G5N121000P1007A
Rif. Codice O.ta Descrizione SAP
1 [5070G0355 1 |FORC.S6 1 3/8Z6 PULS. IN OMBRA -GHISA-
2 [4120G0012R40 2 |CROC.COMPL.S6 INGR.CUSC.2 LAB.CONF.40PZ
13 |225111060R 1 |T.C.1.12597 L=1060
14 |527B69102R 1 |[SPINA 262120392 TUBO 237B01220 L=1500
16 |341002000R10 1 |SPINA ELASTICA 10X60 DIN1481
17 1204056861 1 |FORC.5 TUBO CARD.INT.* D 5N7R
48 399143000 1 |ETICH.*USA*X T.CARD.EST."DANGER*
50 |399USAGO1 1 |LIBRETTO ISTRUZIONI NOR.USA SERIE GLOBAL
51 |403000001R10 2 |PULSANTE
92 |7G5N121000071QS 1 |MEZZA TRASMISSIONE INT. NON PROTETTA

Pagina 1

Fine



30

A DANGER
ey
48— | oo risnc —16

i
®) &
13 17 gb |
92
® s
E _,
SlOl®) to
O ,
©©©
o |
OO |
51 /5 /4 7’2 71 /0
| Of =
]y e——
DISEGNATO / DESIGNED BY DATA / DATE CODICE / CODE REUV.
C.Stramieri 117272014 | 8G4N1/1000F 3001 A




Pagina 1

7

& PAVES! [O)

LISTA RICAMBI

Codice 8G4N171000F3001
Rif. Codice O.ta Descrizione SAP
1 |60B3E3903R 1 |LN3/S4 SIM. 800NM 1 3/8Z6 RT
2 |4120E0012R25 2 |CROC.COMPL.S4 INGR.CUSC.2 LAB.CONF.25PZ
5 1204046851 1 |FORC.4 T.CARD.EST.*C** 406R
8 |341038000R10 1 |SPINA ELASTICA 8X60 DIN1481
12 |225121570F 1 |T.C.E.12508 L=1570 FOSFATATO+VERNICIATO
13 225101570 1 |T.C.1.12507 L=1570
16 |341048000R10 1 |[SPINA ELASTICA 8X55 DIN1481
17 1204046852 1 |FORC.4 T.CARD.INT.*BR* * 407R
21 |5070E0355 1 |FORC.4 1 3/8Z6 PULS. -GHISA-
48 399143000 1 |ETICH.*USA*X T.CARD.EST."DANGER*
50 |399USAGO1 1 |LIBRETTO ISTRUZIONI NOR.USA SERIE GLOBAL
51 |435000321R 1 |KIT COMANDO RT 1 3/8Z6
61 |403000022R10 1 |PULSANTE 238000056+MOLLA 351001378
70 |348014000R20 1 |[INGRAS.M 8X1.25X90 ART.36
71 |422E0U301R 1 |CORPO EST.LN3+FORC.S4
72 |2270Q0303R 1 |MOZZO LC3/LT3 1-3/8" Z=6 PER "RT"
73 |421340007R06 18 |NASELLO+MOLLA 2,4+1,4 LS
74 |1240000294R02 1 |DISCO DI CHIUSURA PER SN CAVA LARGA
75 |338005000R20 1 |ANELLO ELAST.IL 82X2,50 DIN472/1
91 |7G4N171000F3ESS 1 |MEZZA TRASMISSIONE EST. NON PROTETTA
92 |7G4N17100007ISS 1 |MEZZA TRASMISSIONE INT. NON PROTETTA

Fine



94
9/
51

O

O

O

61

DISEGNATO / DESIGNED BY DATA / DATE CODICE / CODE REU.
C.Stramieri 11/2/2014 | 8G5R161FX00/W01 A




7

& PAVES! [O)

LISTA RICAMBI

Codice 8G5R161FX007W01
Rif. Codice O.ta Descrizione SAP
1 [5070G0355 1 |FORC.S6 1 3/8Z6 PULS. IN OMBRA -GHISA-
2 [4120G0012R40 1 |CROC.COMPL.S6 INGR.CUSC.2 LAB.CONF.40PZ
5 204056860 1 |FORC.5 TUBO CARD.EST.* ES 5N6R
6 |[5110G0061 1 |CORPO CENTRALE GO0O80/6 RIC.
8 |341053000R10 2 |SPINA ELASTICA 10X70 DIN1481
12 225371450 1 |T.C.E.12520 L=1450 PER RILSAN
13 245111450 1 |T.C..12597 L=1450 RILSAN
17 [2150G6892 1 |FORC.GO80/G5 MOZZO T.C.l. 12597 GLOBAL
21 |5730G0384 1 |FORC.GO80/6 1 3/8Z6 RT
22 |4120G0051R24 2 [CROC.COMPLETA 27X100 GO80/6-GO50/6 24pz
25 1219051006 1 |FASCIA GLOBAL TIPO "Q" PER G5-7-8
26 |255051002R02 1 |GHIERA ESTERNA GLOBAL G5
27 |2550G0024R02 1 |GHIERA PER GO80/6 GO50/6 GO50/8
28 |310001427R30 6 |VITE AUT.TMTL TC 4,8X19 ZINCATA
29 |5TNW1G5161F 1 |IMB.+T.P.E. PER ALB. G5 *161* FX
30 |5SMNW1G5161F 1 |[IMB.+T.P.l. PER ALB. G5 *161* FX
31 219051401 1 |FASCIA PROTEZIONE GLOBAL GO80/G5-7
32 |255051001R02 1 |GHIERA INTERNA GLOBAL G5
34 |310001428R30 6 |VITE AUT.TMTL TC 4,8X22 ZINCATA+FLANGIA
40 |252000050R02 2 |[CATENA COMPLETA DI ATTACCHI MOSCH.L=60
48 399143000 1 |ETICH.*USA*X T.CARD.EST."DANGER*
49 |399CEEO051 1 |ETIC.ATTENZ.NORM.CEE MINI 125X70
50 |399USAGO1 1 |LIBRETTO ISTRUZIONI NOR.USA SERIE GLOBAL
51 |403000001R10 1 |PULSANTE
61 |435000323R 1 |KIT BLOCCAGGIO
93 |8G5R161FXE001 1 |MEZZA TRASMISSIONE EST. PROTETTA
94 |8G5R161FXIWO01 1 |MEZZA TRASMISSIONE INT. PROTETTA
97 |4CG5161FXQWO001 1 |PROTEZIONE COMPLETA

Pagina 1

Fine



|
50
A\ DANGER
Ay
48— | oo s
A\ DANGER -
12 94
34—
== — 10 N— —===K=D
I ] i <] — 28 28 — fum mlil [
& 0 DA A
e 70@
J O LY
AL AR
2 26 25 29 ‘ 30 31 32
9
O
O
O
51
o
@ ) W
b4 ' 65
C
& -
61 62 L— 63— 66 67
DISEGNATO / DESIGNED BY DATA / DATE CODICE / CODE REV.
A.Caffagni 14/5/2014 | 86/R130CEWUR/001 C




& PAVESI @)

Bill of materials (BoM) - SAP ...

Code Rev | Description

8G7R130CEWR7001 C |cv- goinT

Division | BOPR(01) |Bill of materials (BoM) - SAP : Commercial

N. | Code Qty Rev. |Rev. SAP| Description

0001|5730G0384 1 0 ND |YOKE S6-H7-G5-G7 RT 80°CV 1-3/8"z6 (WR7)
0002(4120G0051R24 2 B B |CROSS KIT S6-1R6-G5-G7 EL 80°CV 27x100
0005|2150G6893 1 ND ND |YOKE G7 OUTER TUBE (54.0) 80°CV EL
0006|5110G0061 1 Cc C |CENTRAL BODY 1R6-S6-G5-G7 80°CV SFT EL
0008(341042000R10 1 SPRING ROLL PIN 10x75 DIN1481
0012|1225271130R 1 ND ND |CARDAN TUBE 12517 L=1130
0013|1245161150R 1 ND ND |DRIVE TUBE #6 INNER RILSAN 4.5x45.6x1150
0016(341043000R10 1 0 0 |SPRING ROLL PIN 10x65 DIN1481
00171204066852 1 0 0 TUBE YOKE #6-G7 INNER (45.0)
00211601206601R 1 ND ND |FREEWHEEL RA2/6 1-3/8"z6 T.PIN CW (A50)
0022(4120H0012R30 1 0 0 |CROSS KIT H7-G7 30.2x91.5 CAP ZERK
0025(219051401R 1 0 ND |CONE SHIELD BELL G5-G7 ©211x239 TYPE W
0026 (255071002R02 1 0 ND |SHIELD SUPPORT G7-G8 OUTER GLOBAL
0027|2550G0024R02 1 0 0 |SHIELD SUPPORT SFT EL CV80 S6 CV50 S6-S8
00281310001431R30 6 0 0 SCREW 4.8x22 SELF TAP ZINC
0029 | 5TWN1G7130FR 1 ND ND |SHIELD TUBE G7 *130* CE WS
0030| 5SMWN1G7130FR 1 ND ND |SHIELD TUBE G7 *130* CE
0031|/219071107R 1 ND ND |CONE SHIELD G7-8
0032|255071001R02 1 0 ND |SHIELD SUPPORT G7-G8 INNER GLOBAL
0034|1310001428R30 6 0 0 |SCREW 4.8x22 SELF TAP ZINC FLANGE HEAD
0040|252000050R02 2 0 0 SHIELD CHAIN w/S-HOOK L=500mm
0048399143000 1 F F  |LABEL - DANGER - OUTER DRIVE TUBE
0049|399CEE051 1 G G |LABEL - DANGER - CE OUTER SHIELD TUBE
0050|399UNIOO01 1 G G |INSTRUCTION BOOK - GLOBAL/SFT UNIVERSAL
0051({435000323R 1 A A BALL COLLAR KIT 1-3/8" S4/S5/S6/S7-GO-RT
0061(348014000R20 1 0 0 |GREASE FITTING M8X1.25 90°
0062(418062203R 1 ND ND |RA2/6-H7-G7 CLUTCH HOUSING w/YOKE CW
0063|5150E0301R 1 ND ND |HUB RA2 1-3/8"z6 T.PIN CW
0064 (4210E0001R03 1 0 0 |PAWL w/SPRINGS RA2/RL2 L=42.8
0065(408000047R02 1 0 0 TAPER PIN 14x73xM12 see 408000075R
0066|246000132R02 1 0 0 CLOSING DISK FOR RA DX
0067({338005000R20 1 0 0 |CIRCLIP INTERNAL 82x2.50 DIN472
0093 |7G7R130FXWR7EWL 1 ND ND |DRIVE SHAFT G7R *130* FX -WR7 WL

Pag. 1/2




Code Description

8G7R130CEWR7001 CV- JOINT

N. |Code Q.ty | Rev. RRev. SAK Description
0094 |8G7R130CEIO01 1 ND ND |[DRIVE SHAFT G7R *101* CE -A50
0097 |4CG7130CEWL001 1 ND ND |COMPLETE SHIELD G7 *130* CE -WL

Pag. 2/2



A\ DANGER

GUARD MISSING

A\ DANGER

94
32
51
D
: |
64 . ! 65
L _
. L Jg
61 62 L—63— 66 6/
DISEGNATD / DESIGNED BY DATA / DATE CODICE / CODE REV,
N.Turetti 6/12/2022 | 86/R130CEWRB001 A




& PAVESI @)

Bill of materials (BoM) - SAP ...

Code Rev | Description

8G7R130CEWR6001 A |G7R *130%* CE E.WR6 I.A50

Division | BOPR(01) |Bill of materials (BoM) - SAP : Commercial

N. | Code Qty Rev. |Rev. SAP| Description

0001({5730G2154 1 ND ND |YOKE

0002(4120G0051R24 2 B B |CROSS KIT S6-1R6-G5-G7 EL 80°CV 27x100
0005|2150G6893 1 ND ND |YOKE G7 OUTER TUBE (54.0) 80°CV EL
0006|5110G0061 1 Cc C |CENTRAL BODY 1R6-S6-G5-G7 80°CV SFT EL
0008(341042000R10 1 SPRING ROLL PIN 10x75 DIN1481
0012|1225271130R 1 ND ND |CARDAN TUBE 12517 L=1130
0013|1245161150R 1 ND ND |DRIVE TUBE #6 INNER RILSAN 4.5x45.6x1150
0016(341043000R10 1 0 0 |SPRING ROLL PIN 10x65 DIN1481
00171204066852 1 0 0 TUBE YOKE #6-G7 INNER (45.0)
00211601206601R 1 ND ND |FREEWHEEL RA2/6 1-3/8"z6 T.PIN CW (A50)
0022(4120H0012R30 1 0 0 |CROSS KIT H7-G7 30.2x91.5 CAP ZERK
0025(219051401R 1 0 ND |CONE SHIELD BELL G5-G7 ©211x239 TYPE W
0026 (255071002R02 1 0 ND |SHIELD SUPPORT G7-G8 OUTER GLOBAL
0027|2550G0024R02 1 0 0 |SHIELD SUPPORT SFT EL CV80 S6 CV50 S6-S8
00281310001431R30 6 0 0 SCREW 4.8x22 SELF TAP ZINC
0029 | 5TWN1G7130FR 1 ND ND |SHIELD TUBE G7 *130* CE WS
0030| 5SMWN1G7130FR 1 ND ND |SHIELD TUBE G7 *130* CE
0031|/219071107R 1 ND ND |CONE SHIELD G7-8
0032|255071001R02 1 0 ND |SHIELD SUPPORT G7-G8 INNER GLOBAL
0034|1310001428R30 6 0 0 |SCREW 4.8x22 SELF TAP ZINC FLANGE HEAD
0040|252000050R02 2 0 0 SHIELD CHAIN w/S-HOOK L=500mm
0048399143000 1 F F  |LABEL - DANGER - OUTER DRIVE TUBE
0049|399CEE051 1 G G |LABEL - DANGER - CE OUTER SHIELD TUBE
0050|399UNIOO01 1 G G |INSTRUCTION BOOK - GLOBAL/SFT UNIVERSAL
0051|/435002117R 1 ND ND |BALL COLLAR KIT D8x32x38
0061(348014000R20 1 0 0 |GREASE FITTING M8X1.25 90°
0062(418062203R 1 ND ND |RA2/6-H7-G7 CLUTCH HOUSING w/YOKE CW
0063|5150E0301R 1 ND ND |HUB RA2 1-3/8"z6 T.PIN CW
0064 (4210E0001R03 1 0 0 |PAWL w/SPRINGS RA2/RL2 L=42.8
0065(408000047R02 1 0 0 TAPER PIN 14x73xM12 see 408000075R
0066|246000132R02 1 0 0 CLOSING DISK FOR RA DX
0067({338005000R20 1 0 0 |CIRCLIP INTERNAL 82x2.50 DIN472
0093 |7G7R130FXWR6EWL 1 ND ND |DRIVE SHAFT G7R *130* FX -WR6 -WL

Pag. 1/2




Code Description
8G7R130CEWR6001 G7R *130* CE E.WR6 I.A50

N. |Code Q.ty | Rev. RRev. SAK Description

0094 | 8G7R130CEIO001 1 ND ND |DRIVE SHAFT G7R *101* CE -AS50
0097|4CG7130CEWL001 1 ND ND |COMPLETE SHIELD G7 *130* CE -WL

Pag. 2/2




A\ DANGER

GUARD MISSING

A\ DANGER

94
32
51
D
: |
64 . ! 65
L _
. L Jg
61 62 L—63— 66 6/
DISEGNATD / DESIGNED BY DATA / DATE CODICE / CODE REV,
N.Turetti 6/12/2022 | 86/R130U2WR/001 B




& PAVESI @)

Bill of materials (BoM) - SAP ...

Code Rev | Description

8G7R130U2WR7001 B |prive shaft

Division | BOPR(01) |Bill of materials (BoM) - SAP : Commercial

N. | Code Qty Rev. |Rev. SAP| Description

0001|5730G0384 1 0 ND |YOKE S6-H7-G5-G7 RT 80°CV 1-3/8"z6 (WR7)
0002(4120G0051R24 2 B B |CROSS KIT S6-1R6-G5-G7 EL 80°CV 27x100
0005|2150G6893 1 ND ND |YOKE G7 OUTER TUBE (54.0) 80°CV EL
0006|5110G0061 1 Cc C |CENTRAL BODY 1R6-S6-G5-G7 80°CV SFT EL
0008(341042000R10 1 SPRING ROLL PIN 10x75 DIN1481
0012|1225271130R 1 ND ND |CARDAN TUBE 12517 L=1130
0013|1245161150R 1 ND ND |DRIVE TUBE #6 INNER RILSAN 4.5x45.6x1150
0016(341043000R10 1 0 0 |SPRING ROLL PIN 10x65 DIN1481
00171204066852 1 0 0 TUBE YOKE #6-G7 INNER (45.0)
00211601206601R 1 ND ND |FREEWHEEL RA2/6 1-3/8"z6 T.PIN CW (A50)
0022(4120H0012R30 1 0 0 |CROSS KIT H7-G7 30.2x91.5 CAP ZERK
0025(219051401R 1 0 ND |CONE SHIELD BELL G5-G7 ©211x239 TYPE W
0026 (255071002R02 1 0 ND |SHIELD SUPPORT G7-G8 OUTER GLOBAL
0027|2550G0024R02 1 0 0 |SHIELD SUPPORT SFT EL CV80 S6 CV50 S6-S8
00281310001431R30 6 0 0 SCREW 4.8x22 SELF TAP ZINC

0029 | 5TWN1G7130UR 1 ND ND |SHIELD TUBE OUTER G7 *130* U2 WL

0030 | 5SMWN1G7130UR 1 ND ND |SHIELD TUBE INNER G7 *130* U2 WL
0031|/219071107R 1 ND ND |CONE SHIELD G7-8

0032|255071001R02 1 0 ND |SHIELD SUPPORT G7-G8 INNER GLOBAL
0034|1310001428R30 6 0 0 |SCREW 4.8x22 SELF TAP ZINC FLANGE HEAD
0040|252000050R02 2 0 0 SHIELD CHAIN w/S-HOOK L=500mm
0048399143000 1 F F  |LABEL - DANGER - OUTER DRIVE TUBE
00491399141000 1 J J LABEL - DANGER - OUTER SHIELD TUBE
0050|399UNIOO01 1 G G |INSTRUCTION BOOK - GLOBAL/SFT UNIVERSAL
0051({435000323R 1 A A BALL COLLAR KIT 1-3/8" S4/S5/S6/S7-GO-RT
0061(348014000R20 1 0 0 |GREASE FITTING M8X1.25 90°
0062(418062203R 1 ND ND |RA2/6-H7-G7 CLUTCH HOUSING w/YOKE CW
0063|5150E0301R 1 ND ND |HUB RA2 1-3/8"z6 T.PIN CW

0064 (4210E0001R03 1 0 0 |PAWL w/SPRINGS RA2/RL2 L=42.8
0065(408000047R02 1 0 0 TAPER PIN 14x73xM12 see 408000075R
0066|246000132R02 1 0 0 CLOSING DISK FOR RA DX
0067({338005000R20 1 0 0 |CIRCLIP INTERNAL 82x2.50 DIN472
0093|7G7R130U2WR7EWL 1 ND ND |DRIVE SHAFT G7R *130* U2 -WR7- WL

Pag. 1/2




Code Description

8G7R130U2WR7001 Drive shaft

N. |Code Q.ty | Rev. RRev. SAK Description

0094 |8G7R130U2I001 1 ND ND |HALF DR.SHAFT INN. G7R *130* U2 -A50-
0097|4CG7130U2WL001 1 ND ND |COMPLETE SHIELD G7 *130* U2 -WL-

Pag. 2/2




Gelenkwelle

———
WALTERSTIHMENM ero orive shart
e————————

Transmission

fir Kunde
for customer

pour client Samasz

BestelL-Nr. Zeichnungs-Nr. Datum Seite von
WWE2480-STF25ZSW-1410-F5/1R  Pert Yo - B11521  Dravin . 611521 Dot 29-09-19 Page | of 7
érence RéF. du plan —_—
Kundenzei chnur‘\gs—Nr‘. Masc?‘\i nenart Type
e MB-130-000 [ Rake le: _ouosgo
= Tedder P10-1100C

2
——%—5n |
a7 23

AJL%
@

L —
Walterscheid Samasz
Pos.-Nr. | BestelL-Nr.| Zeichnungs—Nr. | BesteLL-Nr. Stockzehl | Technische Angaben
Iten Part No.  [Drawing No.  [Part No. Quantity |Technical data
Repdre |Référence |RéF. du Plan |Référence Quantité |Données techniques Benennung Description Désignation
1| 611521 | 611521 MIWB-130-000 1| WHE2480-STF252SH-1410-  [Weitwinkel-Gleichlauf-Gelenkwelle mit [Wide-angle CV PTO drive shaft with Transmission avec JOH et protecteur
i FS/1R Schutz guard
2 1| WHH2480-STF255W-1334 Innere Weitwinkel-Gleichlauf- Inner wide-angle CV PTO drive shaft | Demi-transmission avec
= Gelenkwellenhdlfte mit half with outer guard half JOH intérieure et
= auerer Schutzhdlfte demi-protecteur extérieur
3 1| WH2400-ST25Z5W-1210~ AuBere Gelenkwellenhdlfte mit Outer PTO drive shaft half with Demi-transmission extérieure avec
2 FS/1R innerer Schutzhalfte inner guard half demi-protecteur intérieur
4 | 113800 1| STH255K-A1500-852562 AuBere Schutzhalfte Outer guard half Demi-protecteur extérieur
- SC-Rohr 410 mm_kirzen Shorten SC tube by 410 nm Raccourcir tube SC de 410 mm
S | 113756 1 | STH255K-J1000-8526600 Innere Schutzhalfte Inner guard half Demi-protecteur intérieur
- SC-Rohr 110 mm_klirzen Shorten SC tube by 110 nm Raccourcir tube SC de 110 mm
11 | 135299 | 35.83.830+ 1| ASGE2480-1 3/8” (6) ASGE-Gabel komplett ASGE-yoke complete Machoire ASGE complate
12 135048 |agraset 172 2 ASE-VerschluB komplett; GréBe B ASE-Lock complete; size B Verrouillage ASE complet; type B
13 | 171535 | 56.196.40 1 | F5/1R-2400-1 3/8 (6)ZV__ |SperrkeiLfrei Lauf; Key-type overrunning clutch; Roue Libre & rochets;
S Rechtsdrehsinn right-hand rotation rotation & droite
21 135075 | 35.06.141 2 | WH2480 Kreuzgarnitur komplett Cross and bearing kit complete Bloc croisillon complet
22 | 153207 | 63.11.04 3 Schlag-Schmiernippel Drive-in type Lubrication fitting Graisseur & frapper
23 365545 | 35.06.70 4 | 26,95x2 Ronde Plate Rondelle
24 | 365722 | 35.41.05 + 1| DOPG2480 Doppelgabel mit Schmiernippel Double yoke with Lubrication fitting |[Machoire double avec graisseur
25 | 020672 | 63.12.01 1| DIN71412-AM8x1 Kegel-Schmiernippel Lubrication fitting Graisseur
26 | 341586 [ 35.13.10 + 1| RG2480-1b Rillengabel Inboard yoke Machoire a gorge
27 | 020617 | 61.05.08 2 | 1508752-10x80 Spannst i ft Spring-type straight pin Goupille élastique
28 135896 | 75.25.91 1 | 1bGA-1400 Profilrohr; beschichtet Profile tube; coated Tube profilé; couvert
. Rohr 370 mm kiirzen Shorten tube by 370 mm Raccourcir tube de 370 mm
29 | 135838 | 75.36.00 1| 2a6-1400 Profilrohr Profile tube Tube profilé
= Rohr 330 mm_kUrzen Shorten tube by 330 mm Raccourcir tube de 330 mm
30 | 019519 | 35.14.00 1| RG2400-2a RiLLlengabel Inboard yoke Méchoire & gorge
31 | 116404 | 35.00.141 1 Kreuzgarnitur komplett Cross and bearing kit complete Bloc croisillon complet
51 129348 | 85.01.32 1| SD25-2480 Schutztrichter Guard cone Céne protecteur
52 365305 10 |3,5x9,5 Schraube Serew Vis
53 | 172715 | 82.83.14 1| SD25-2480 Gleitring Bearing ring Bague de glissement
54 | 087276 | 82.83.04 2 Gleitring Bearing ring Bague de glissement
S5 | 134847 | 85.25.62 1| SD25-hW Schutztrichter mit Manschette Guard cone with flexible guard Céne protecteur avec manchon
56 | 355155 | 82.83.107 1| SC252 Gleitring Bearing ring Bague de glissement
57 | 359471 | 82.85.00 1 Stitzring Reinforcing collar Bague de renfort
58 | 153219 | 85.26.618 1 Schutztrichter; n= Rippenanzahl Guard cone; n= Number of ribs Céne protecteur; n= Nombre d’ondes



fir Kunde

for customer

pour client

Gelenkwelle

—
WAIIH.WEIIMSIIH]”IE“IM PT0 drive shaft
e ——

Transnission

Samasz

(90}

BestelL-Nr. Zeichnungs—Nr. Datum Seite von
o .. L] Part No. Drawing No. Date _Na- Page of
WWE2480-STF25Z5W-1410-F5/1R (%2 - 611522 7 dgplan 611522 te  22-09-19 Page1_ B2
Kundenze chnungs-r. Maschinenart Type
S MMB130-002 T Rake le _ouoego
- Tedder P10-1100C

——N—mT

——%—5 7
=1 2 23

Walterscheid Samasz
Pos.-Nr. | BesteLL-Nr.| Zelchhungs-Nr.| BestelL-Nr. Stickzahl | Technlsche Angaben
[tem Part No.  [Drawing No. | Part No. Quantity |Technical data
Repere |Référence [RéF. du Plan |Référence Quantité [Données techniques Benennung Description Désignation
1 ] 611522 | 611522 WIWB-130-002 1 [ WWE2480-STF25/5W-1410-  [Weitwinkel-Gleichlauf-Gelenkwelle mit [Wide-angle CV PTO drive shaft with Transnission avec JOH et protecteur
= F5/1R Schutz guard
2 1 [ WWH2480-STF255K-1334 Innere Weitwinkel-Gleichlauf- [nner wide-angle CV PTO drive shaft  |Demi-transmission avec
- Gelenkwellenhdlfte mit half with outer guard half JOH intérieure et
= duBerer Schutzhalfte demi-protecteur extérieur
3 1 [ ®H2400-5T2525K-1210~ Auere Gelenkwellenhglfte mit Outer PTO drive shaft half with Demi-transmission extérieure avec
- F5/1R innerer Schutzhalfte inner guard half demi-protecteur intérieur
4 [ 113800 1 [ STH255K-A1500-852562 AuBere Schutzhlfte Outer guard half Denmi-protecteur extérieur
= SC-Rohr 410 mm _ktirzen Shorten SC tube by 410 mm Raccourcir tube SC de 410 mm
S [ 113756 1 [ STH255K-J1000-8526600  [Innere Schutzhalfte [nner guard half Demi-protecteur intérieur
= SC-Rohr 110 nm kirzen Shorten SC tube by 110 mm Raccourcir tube SC de 110 mm
11 135289 | 35.83.830+ 1 [ASGE2480-1 3/8° (6) ASGE-Gabel komplett ASGE-yoke complete Machoire ASGE compléte
12 | 135048 |agraset 172 2 ASE-Verschluf komplett; Grofe B ASE-lock complete; size B Verrouillage ASE complet; type B
13 [ 171535 | S6.196.40 1 [F5/1R-2400-1 3/8” )2V _[SperrkeiLfreilauf; Key-type overrunning clutch; Roue Libre 3 rochets;
= Rechtsdrehsinn right-hand rotation rotation a droite
21 135075 | 35.06.141 1| WW2480 Kreuzgarnitur komplett Cross and bearing kit complete Bloc croisillon complet
22 | 153207 | 63.11.04 3 Schlag-Schiernippel Drive-in type Lubrication fitting Graisseur a frapper
23 | 365545 | 35.06.70 4 126,952 Ronde Plate Rondel le
24 | 365722 | 35.41.05 + 1| DOPG2480 Doppelgabel mit Schmiernippel Double yoke with Lubrication Fitting |Machoire double avec graisseur
25 | 020672 | 63.12.01 1| DIN71412-AMBx1 Kegel-Schmiernippel Lubrication fitting Graisseur
26 | 135076 [ 35.06.144 1 |2480-Z Kreuzgarnitur komplett Cross and bearing kit complete Bloc croisillon complet
27 | 183220 | 63.34.01 1 [ WW2480/2580 Schlauch-Schmiernippel Hose stem Graisseur-type
28 [ 103743 | 35.13.118 1_[RG2480-1b Rillengabel [nboard yoke Machoire & gorge
23 | 020617 | 61.05.08 2| 1508752-10x80 Spannstift Spring-tupe straight pin GoupiLle éLastique
30 135835 | 75.25.91 1 | 1bGA-1000 Profilrohr; beschichtet Profile tube; coated Tube profilé; couvert
- Rohr 370 mm_kdrzen Shorten tube by 370 nm Raccourcir tube de 370 mm
31 | 135897 | 75.36.00 1| 206-1000 Profilrohr Profile tube Tube profilé
= Rohr 330 nn_kdrzen Shorten tube by 330 mn Raccourcir tube de 330 mm
32 | 018519 | 35.14.00 1 [RG2400-2a Rillengabel [nboard yoke Machoire a gorge
33 | 116404 | 35.00.141 1 Kreuzgarnitur komplett Cross and bearing kit complete Bloc croisillon complet
S1 129948 | 85.01.32 1 [ SD25-2480 Schutztrichter Guard cone Céne protecteur
52 365305 10 |3,5x9,5 Schraube Screw Vis
53 | 172715 | 82.83.14 1 [ SD25-2480 Gleitring Bearing ring Bague de glissement
54 | 087276 | 82.83.04 2 Gleitring Bearing ring Bague de glissement
55 | 134847 [ 85.25.62 1| SD25-WK Schutztrichter mit Manschette Guard cone with flexible guard Céne protecteur avec manchon
56 | 355155 [ 82.83.107 156252 Gleitring Bearing ring Bague de glissement
57 | 359471 [ 82.85.00 1 Stotzring Reinforcing collar Bague de renfort
S8 | 119418 | 85.25.602 1 Schutztrichter; n= Rippenanzahl Guard cone; n= Number of ribs C8ne protecteur; n= Nombre d”ondes
90 [ 118745 [agraset 207 1 Bedienungsanleitung mit [nstruction manual with Notice d’emploi avec
- Aufkleber-Set; set of decals; jeu détiquettes; étiquette
- GEFAHRENHINREIS- und DANGER-Aufkleber [WARNING decal and DANGER decal d'avertissement et étiquette DANGER




—
WALTERSTHIEND o oive shor
———

fir Kunde
for customer
pour client

Gelenkwelle

Transnission

Samasz

W2300-5T28Z5K-1010

Bestell-Nr.
Part No.
Référence

Kundenzei chnungs-Nr.

Customer drawing No.
Réf. du plan client

MIWB-101-218

Maschinenart
Machine
Machine

511647 Drawing No.

Zeichnungs-Nr.

RéF. du plan

Datun
Date
Date

Seite von

-11- P f
22-11-14 b 1 &

Belt Rake

Falco 2

1

#x Positionierung von Langloch und Bohrung - siehe Anleitung 129373-SC 126963-PG
Slot and hole positioning - see instructions 129373-SC 126969-PG
Positionnement du trou oblong et du trou - voir notice 129373-5C 126963-PG

BestelL-Nr.
Part No.
Référence

Walterscheid

Zeichnungs-Nr,
Drawing No.
Réf. du Plan

Samasz
Bestell-Nr.
Part No.
Référence

Stickzahl
Quantity
Quantité

Technische
Technical data
Données techniques

Benennung

Description

Désignation

611647

611647

MIWB-101-218

1

W2300-ST25Z5K-1010

Gelenkwelle mit Schutz

PTO drive shaft with guard

Transmission avec protecteur

1

WH2300-5T255K-935

Innere Gelenkwellenhalfte mit

Inner PT0 drive shaft half with

Deni-transmission intérieure avec

Gufierer Schutzhalfte

outer guard half

demi-protecteur extérieur

1

WH2300-5T25Z5N-925

Aufere Gelenkwellenhdlfte mit

Outer PTO drive shaft half with

Denmi-transmission extérieure avec

innerer Schutzhalfte

inner guord half

demi-protecteur intérieur

STH255W-A1000-8525137

Auflere Schutzhalfte

Outer guard half

Demi-protecteur extérieur

ST-Rohr 185 mm_klrzen

Shorten ST tube by 185 mm

Raccourcir tube ST de 185 mn

SC-Trichter 2 Rippe(n) kirzen

Shorten SC cone by 2 rib(s)

Raccourcir cone SC de 2 onde(s)

STH255W-J1000-8525137K

Innere Schutzhalfte

Inner guard half

Demi-protecteur intérieur

ST-Rohr 185 mm kOrzen

Shorten ST tube by 185 mm

Raccourcir tube ST de 185 mm

SC-Trichter 2 Rippe(n) kirzen

Shorten SC cone by 2 rib(s)

Raccourcir cone SC de 2 onde(s)

21.83.30

AS6E2300-1 3/8” ()

ASGE-6abel komplett

ASGE-yoke complete

Machoire ASGE complite

agraset 172

ASE-VerschluB komplett; 6rofie B

ASE-Llock complete; size B

Verrouillage ASE complet; type B

21.84.00

056E2300-1 3/4” ()

056-Gabel komplett

056-yoke complete

Machoire @56 complate

agraset 124

05-Verschlup komplett; Grdge C

05-Lock complete; size C

Verrouillage Q5 complet; type C

21.00.141

Kreuzgarnitur komplett

Cross and bearing kit complete

Bloc croisillon complet

63.11.04

Schlag-Schmiernippel

Drive-in type Lubrication fitting

Graisseur 3 frapper

21.22.100

RG2300-1b

[Ri Llengabel

Inboard yoke

Machoire d gorge

1508752-10x75

Spring-type straight pin

Goupi LLe lastique

75.25.15

1b-1000

Spannsti ft
ProfiLrohr

Profile tube

Tube profilé

Shorten tube by 115 mm

Raccourcir tube de 115 mn

75.35.15

2a-1000

Profilrohr

Profile tube

Tube profilé

’{Rohr\ 115 nn_kdrzen

Rohr 125 mm_klrzen

Shorten tube by 125 mm

Raccourcir tube de 125 mm

21.22.101

R62300-2a

Inboard yoke

Machoire d gorge

RiLlengabel

82.83.04

Gleitring

Bearing ring

Bague de glissement

85.25.137

n=RP12

Schutztrichter; n= Rippenanzahl

Guard cone; n= Number of ribs

Céne protecteur; n= Nombre d’ondes

SC-Trichter 7 Rippe(n) kirzen

Shorten SC cone by 7 rib(s)

Raccourcir cone SC de 7 onde(s)

3,548,5

Schraube

Screw

Vis

82.85.00

#165

Stitzring

Reinforcing collar

Bague de renfort

62.83.107

§C257

Gleitring

Bearing ring

Bague de glissement

82.36.03

Haltekette

Safety chain

Chatnette

118745

agraset 207

[Bedienungsanleitung mit

Instruction manual with

Notice d’emploi avec

AufkLeber-Set;

set of decals;

jeu d'étiquettes; 8tiquette

GEFAHRENHINWEIS- und DANGER-Aufkleber

WARNING decal and DANGER decal

d’avertissement et &tiquette DANGER

AbLage-Nr.
File-No.
RéF.de classenen

. EL_SAMAS_611647

CAD-Ersatzteilliste-A3EL

Plot erzeugt von bruno.schmitt am MON NOV 21 2022 um 10:34,55




173-01-100.ACO

37 5 26 40 24 23 el ssx245 19 21 18 28 25 42
14
A-A
43 9
39 15 i
2 @ 3
1 i -
- 21 =
u‘}' - - 20
g3 L 22 11 .
= S
1 Z | — 220
M ‘
T4 - H T —_— - |
| ool
— 1) <
% Z=P3-M
q - M 13 4
w 1 «
g I | 10 \_18 2
1l
1l
7 Uwaga:
@ 60 h7

1. Do zabezpieczenia $rub przed odkrecaniem
stosowac: Loctite 243 lub zamiennik innej firmy.
2. Do uszczelnienia stosowac silikon olejoodpomy.
3. Przekiadnie napetniac olejem SAE 80W/90 GL-4 w ilosci 8,3
4. Przektadnie malowac farbg RAL 7021
grubos¢ min. 50um.
5 . Podktadki oblicza¢ wg wzorow:




173-01-100.ACO

45 |Nakretka lozyskowa KM 11 PN-M-86478 Steel 2 | 0353kg
44 |Smarowniczka StM8x1 PN-M-86002 stal 1 | 0,005kg
43* |Wpust pryzmatyczny A 12x8x63 PN-M-85005 Steel 2 | 0,091kg
42 |Sruba z tbem walc. M10x 25-8.8 Fe/Zn5 | PN-M-82302 Steel 8 | 0231kg
41 |Podki. toz. MB11 DIN 5406 Steel 1 | 0024kg
40 |Smarow. St M8x1/45 PN-M-86003 Steel 1 | 0013kg
39 |Narketka loz. KM8 DIN 981 Steel 1 | 0,096kg
38 |Podki. loz. MB88 DIN 5406 Steel 1 | 0012kg
37 |Nilos-ring 30208AV Steel 2 | 0,021kg
36 |Kapturek do smarowniczek SN65 Nr. kat. 65 2913R Peld 2 | 0,000kg | ABS Plastic,
medium impact
35* |Sruba z tbem szeéé. M12x 35-8.8 Fe/ZnS | PN-EN 24017 Steel 11 | 0,517 kg
34* |Sruba z tbem szeéc. M10x 30-8.8 Fe/ZnS | PN-EN 24017 Steel 44 | 1284 kg
33* |Podkiadka aluminiowa 1.5x17x22 Aluminum 3 | 0,001kg
32* |Korek G 3/8" DIN908 Steel 2 | 0047 kg
31* |Korek poziomu G 3/8" model 38A Aluminum 1 | 0,008 kg Nostrali &
Amaldo
30* |Korek 3/8cala DIN906 Steel 1 | 0014kg
29 |Tabliczka znam. 173-01.41.02 Folia al. 1 | 0,002kg
28 |Pierscien osadczy W 130 PN-M-85111 Steel 2 | 0229kg
27* |Pierscien osadczy W 80 PN-M-85111 Steel 2 | 0,067 kg
26 |tozysko stozkowe 30208 PN-M-86220 Steel 2 | 0868kg
25 |tozysko kulk. 6312 2RS1 PN-M-86100 Steel 2 | 3127kg
24 |Podkl. dyst. PS40x50x(0.5)0.1/0.2/0.5 DIN988 Steel 1 | 0,003kg |kpl. wg potrzeb
23 |Podkl dyst SSA0xS0x2.5 DIN988 Steel 1 | 0014kg
22 |Podkl. dyst. PS60x75x(1.0)0.1/0.2/0.5/1.0 |DIN988 Steel 1 | 0,012kg |kpl. wg potrzeb
21 |Podkl dyst SS60x75x3 DIN988 Steel 2 | 0,075kg |kpl. wg potrzeb
20 |Podki. dyst. PS60x75x(1.5)0.1/0.2/0.5/1.0 |DIN988 Steel 1 | 0,019kg |kpl. wg potrzeb
19 |Podkl. dyst. PS55x68x(1)0.1/0.2/0.3/0.5/1 |DIN988 Steel 1 | 0,010kg |kpl wg potrzeb
18 |Podki. dyst. PS105x130x(1.5)0.1/0.2/0.5/1 | DIN988 Steel 1 | 0,054kg |kpl wg potrzeb
17* | Pierscien uszcz. AS 35/47/7 DIN 3760 . 11 | 0,038kg
16 |Pierécien uszcz. AS 60/110/10 DIN 3760 . 1 | 0018kg
15 |Pierscien uszcz. AS 65/110/10 DIN 3760 . 1 | 0017kg
14 |Pierscien uszcz. AS 35/80/10 DIN 3760 . 1 | 0011kg
13 |Oring 125x3 I1SO 3601 . 2 | 0,005kg
12* |Ramie odlewane 173-01.15.01 500-7 11 | 34235kg
11 |Pierscien 170-01.09.00/02 S335R 1 | 0128kg
10 |Ostonka 130 173-01.11.00 S235R 1 | 0120kg
Pierscien spec. 1 173-01.09.00 S235R 2 | 1145kg
Korba kpl. 173-01.08.00 11 | 39,248 kg
7 |wat 173-01.07.02 42CrMod+A | 1 | 8569kg
6* |Kolo krzywkowe 190-01.06.03 500-7 1 |10593kg
S |Pokrywa gérna 172-01.05.01 400-15 1 |16108kg
4 |Pokrywa 173-01.04.01 500-7 1 |14358kg
3 |Koto 282 m3,75 173-01.03.01G 20MnCr5 1 | 8724kg
2 |Zebnik 210 m3,75 173-01.02.01G 17CrNiMo6 | 1 | 1,658kg
1 |Korpus 173-01.01.01 500-7 1 |28243kg
Lp. Nazwa czesci Nr rys/Nr normy Material |Dos¢| Masa Uwagi

;f )X Toler. ogoine

@X 1ISO 2768-mK
@X Prototyp
Zmiana Nr karty zmian Sefia inf.
Podpis Data Seria
Nazwisko

Nr rysunku ofertowego

Konstruowat (K. Duda 18.10.13 173_01 100ACO

Sprawdzit M. Kiewro 18.10.13[Material —

zawierdzit | WY, Rudy 18.10.13] Masalkg] 148 kg
Nazwa czesci

< ® | Przektadnia rot. 11 ram. (centr.)
JS FABRYKA PRZEKEADNI 1 73_01 OO 02 1/1




111-01-111.LS

27
30 S

Im 1L

1
20
17 |

22 .

T

23
16
21
19

15
25

15
18 \ |

1 3/8'm8

|

|

|
{_

|

|
AK
[ss
*_

v

|
13/8" 28
T

Powierzchnig walcowq 9110 uszczelni¢ 30
srodkiem Loctite 5922.




111-01-111.LS

31 |Wa! poziomy 110-01.04.00 20MnCr5| 1 AJ
30 |Podkladka miedz. 1.5x12x18 Cu 8
29 |Zaslepka N41 nr kot. 410012 16 (D8I Plastics
28 |Sruba M10x25-8.8-If PN-M-82105 12
27 |Odpowietrznik M12x1.5 (walc.) | 1001-02-09-00-8 2 |Hunger
26 |Korek M12x1.5 (walc.) OIN 908 6
25 |Pierscieft osad. sprgz. Wi110 PN-M-85111 1
24 |Pierscien osad. sprez. W72 PN-M-85111 “
23 |Milos-ring 32013 X AV 1 |'Nios”
22 |Pierscient osad. sprgz. 735 PN-M-85111 2
21 |Nakretka ME5x2 122-01.10.01 Cc45 1
20 |Zoslepka #72x9 Y 3800720 1 |Busok&Shombaog
19 |Pierscien uszczel. AS 35x47x7 |DIN 3760 2
18 |Pierscien uszczel AS 35x72x10 |DIN 3760 3
17 |Lozysko kulkowe 6207 PN-M-86100 2 Klosy B
16 |Lozysko stozkowe 32013 PN-M-86220 2 klasy C
15 |Lozysko stozkowe 30207 PN-M-86220 - klasy B
14 |Podkladka dyst. PS 90x110xg  |OIN 988 g=0.1,0,2{0.5,1 |wg. polrzeb
13 |Korpus 110-01.01.08 250 1 Al
12 |Podkladka dyst. PS 35x45xg DIN 988 g=0.1,0,2[0.5,1 |wg. potrzeb
11 |Podkladka dyst. PS 56x72xq DIN 988 g=0.1,0,2[0.5,1 |wg. polrzeb
10 |Tabliczka znemionowa 111-01.10.03 ! Ad
9 |Tuleja zewngtrzna 111-01.09.01 41Cr4 | 1 Al
8 |luleja wewnglrzna 111-01.08.01 41Cr4 | 1 AJ
7 |Wal posredni 111-01.07.01 20MnCrS| 1 Al
6 |Pierscien 111-01.06.00 C45 7 Al
S |luleja dystansowa F.005-044-045.4 S235JR| 1 A
4 |Wal poziomy 110-02.04.00 20MnCrS| 1 AJ
3 |Kolo zgbate z=21 110-01.03.05 20MnCr5| 2 AJ
2 |Kolo zgbate z=21 110-01.02.04 20MnCr5| 2 A
1 |Korpus 110-01.01.03 250 1 Al
Lp. Nazwa czegsci Nr rysunku—normy Materia! | llose Uwagi Format
Typ przakladni:1 1 1 Klient: _ Data: Wykonat:
Masa: Przelozenie: 1 : 1 STAROSIELSKI
Obroty na wejsche FABRYKA PRZEKCLADNI
5400br/min KATOWYCH
T Modyfikacja Mo‘:5kW ”?5"%;1::- el 1117-01.111.LS




7 SaMASZ

SaMASZ Sp. z 0.0. tel. (+48) (85) 664 70 31
ul. Trawiasta 1 fax (+48) (85) 664 70 41
16-060 Zabludow e-mail: samasz@samasz.pl

Polska www.samasz.pl



